SN

2011 PARTS MANUAL
ELECTRIC SHUTTLE
C6E-36
C6E-48

wv)

EE
& 9
§U‘!
w9
© -3
|
T Q@
Y w
& g
- ¥
o £
Q v
e o
s 3
o o
Q

COLUMBIA




PREFACE

Welcome, and congratulations on your choice of the Columbia Electric Vehicle from Columbia ParCar
Corp.!

Some of the equipment in this manual may not apply to your vehicle, depending on which model you
have.

If your vehicle is a Neighborhood Electric Vehicle (NEV) or a Low Speed Vehicle (Summit) they meet the
requirements of the National Highway Traffic & Safety Administration (NHTSA) as stated in the Code of
Federal Regulations, Title 49, Part 571, Standard 500, Low Speed Vehicles.

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as of the date
this publication was approved for printing. Columbia Par-Car Corp. is not liable for errors in this manual or
for incidental or consequential damages that result from the use of the material in this manual. Columbia
ParCar Corp. reserves the right to change specifications, equipment or designs at any time without notice
and without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are reserved. No
part of this manual may be photocopied, reproduced, or translated to another language without the written
consent of Columbia ParCar Corp.

Columbia ParCar Corp. products are manufactured under one or more of the following U.S. Patents -
2986162, 2987934, 3116089, 3144631, 3144860, 3229792, 3434887, 3559773, 3673359, 3680403,
3683716, 3709317, 4648473, Des. 225626.

COLUMBIA S

Columbia ParCar Corp.

A member of the Nordic Group of Companies
1115 Commercial Avenue, Reedsburg, WI 53959
Phone - 608.524.8888 Fax - 608.524.8380
Www.parcar.com

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



INDEX — C6

SECTION 1 Accelerator and Brake Linkage

Hand Parking Brake Hydraulic Brakes 1-1
Accelerator/Hydraulic Brakes 1-3
Hydraulic Brake Pedal Linkage 1-7
Hydraulic Brake Lines & Fitting 1-9
Accelerator Assembly- Mechanical Brakes 1-11
Mechanical Brake Pedal Assembly W/O Lights 1-13
Mechanical Brake Pedal Rod Attachment 1-15
Parking Brake Catch 1-16
Mechanical Brakes W/LAD 1-17
SECTION 2 Steering and Front Suspension
Hub Assembly 2-1
Steering Column 2-2
Front Suspension 2-4
Front Suspension 4 Wheel Hyd Brakes 2-8
Rack & Pinion Assembly 2-13
Brake Calipers 2-14
SECTION 3 Rear Suspension, Motor and Axles
Rear Suspension, Axle and Motor 3-1
Motor 3-3
Axle 3-4 £ E
Gear Set 3-7 g 9
Axle Brace Kit 3-8 = g
Mechanical Brake Assembly 3-9 O -3
Hydraulic Brake Assembly 3-11 S 8
o B
SECTION 4 Body, Seating and Console Instrumentation ~ =
Body Bench 4-1 S S
Body Bucket Seats 4-3 £ g
Rear Facing Seat 4-5 o ©
Cargo Rear Facing Seat 4-7 -
Console 4-9
Dash 4-10 g
Turn Switch Assembly 4-13 =
Front Hood & Cover 4-14 g
Front Wraparound Bumper 4-15
Front Durobumper 4-16
Rear Bumper 4-17
Hitches 4-18
Seatbelts Bench 4-19
Seatbelts Bucket 4-21
Seatbelts, Rear Facing Seat 4-23
Wheels 4-25

Front Heel Guard Kit 4-26



INDEX - C6

SECTION 5 Electrical System

Main Wire Harness 5-1
Main Wire Harness Schematic 5-2
12 V Electrical Accessory Wiring 5-3
12 V Electrical Accessory Schematic 5-4
DC/DC Converter Wiring 5-5
DC/DC Converter Schematic 5-6
Back Up Light Wiring 5-7
Back-Up Lights Harness Schematic w/DC-DC Converter(Battery Tap) 5-8
Back-Up Lights Harness Schematic w/DC-DC Converter(Non Battery Tap) 5-9
Horn Harness 5-10
12v Accessory Outlet Harness 5-10
Accessory Outlet Harness Schematic 5-10
Wiper/Washer Harness 5-11
Wiper Motor Harness 5-11
Control Panel Components 5-12
Charger & Battery 5-13
Charger with Remote LED 5/15
Pot Box Adapter Harness 5/16

SECTION 6 Accessories

Battery Watering System 6-1 "
Trunk 6-2 £ E
Cargo Sides 6-3 ; v
Suntop Amber Strobe Light 6-4 L S
Amber Strobe Light w/Mast 6-5 . £
Mirrors w/Suntop 6-6 o &
Enclosure 6-6 £ T
Windshields 6-7 o B
Windshield Wiper 6-8 P
80" Suntop, Bench 6-10 = g
115” Suntop, Bench 6-12 = e
License Plate Light & Reflectors 6-14

Heater 6-15

Note:

Starting in February of 2015, Columbia started implementing the use of textured black paint
instead of satin black on certain accessories. When ordering black coated parts it may be
necessary to state if they have the satin finish or the textured finish.

-]

CHANGE HISTORY

DATE DESCRIPTION BY
1/10/2012 | Issued TS
9/5/13 Adder Tek screws/washers to console. TS
9/23/13 Corrected keyset P/N'’s. TS
10/23/13 Updated accessory harness TS
10/28/13 Added side panels to console TS
1/8/14 Changed RH steering spindle assembly. TS
5/6/14 Added that windshields cannot ship UPS. TS
2/10/15 Added heater TS
3/3/15 Added note about the black finish changing TS




C6 SHUTTLE
Parts Manual

Section 1

Accelerator and
Brake Linkage

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




HAND PARKING BRAKE HYDRAULIC BRAKES - C6

wv)

EE
£ 9
20‘!
i
© -3
|
T @
2
e B
= o
o B
€ 3
s 3%
o @
Q

1-1



HAND PARKING BRAKE HYDRAULIC BRAKES - C6

ITEM | CPCP/N DESCRIPTION QTY SI P/N
1 41422-98 | HAND BRAKE ASSEMBLY 1 307741
2 5400-BS | BOLT, 5/16-18 X 1, CARRIAGE, GR 5 4 719744
3 42671-98 | LEVER, SUPPORT PLATE 1 510346
4 7525 NUT 5/16X18 SERRATED FLANGE 4 719864
5 4202-89 BRAKE CABLE EQUALIZER 1 509154PL
6 * BRAKE ROD, 1/4-28X26.75 THREADED 1 719053
7 2645 SCREW 1/2X1/2 STNLS SOC SHOULDER 1 719580
8 7744 NUT, 5/16-24HEX JAM 2 719895
9 73062-86A | YOKE, CLEVIS, #52, 5/16-24 RH 2 719852
10 24820-96 | THREADED STUD, 5/16-24X3 1 719558
11 533 PIN, COTTER 5/64X1, 18-8SS 2 719743
12 42454-98 | PARKING BRAKE PULL ARM 1 510207
13 499 PIN 1/4X1 1/2, CLEVIS 2 719715
14 6703-B WASHER 1/4 2 719811
15 7755 NUT, 3/8-16, L/N, FLG, TOP 1 760721
16 6565 WASHER, .515X,812X.063 1 719799
17 6568-B WASHER .515X.812X.134 1 719802
18 73062-86A | CLEVIS #51 1/4-28 1 719854
19 7676 NUT, 1/4-28 HEX 1 719874
20 6005 WASHER, 1/2 1 719772

* SPECIAL ORDER

1-2

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



ACCELERATOR/HYDRAULIC BRAKES - C6

WO0>'SAIAIBS|DIIUYIIAD ¢
syed INJO Jedled / eiquinjo) 4

1-3



ACCELERATOR/HYDRAULIC BRAKES — C6 (Cont.)

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINHIIL

1-4



ACCELERATOR/HYDRAULIC BRAKES - C6 (Cont.)

ITEM | CPCP/N DESCRIPTION QTY SEAPTlﬁ
1 42437-02 | ACCELERATOR PEDAL 1 306726
10514 | BEARING, .50" ID X .62" OD X .75" L, FLANGED 1 719262
3 11816 | SPRING, ACCELERATOR PEDAL RETURN 1 709711
4 3993 | SCREW, 1/4-20 X 1-1/4, HHCS, GR 5 1 719644
5 7688-B | NUT, 1/4-20, HEX, FULL, GR 2 1 719880
6 40582-02 | PAD, ACCEL PEDAL 1 709808
7 10515 | BEARING, CLIP, .500" I.D. 3 719093
8 42361-02 | ROD, PEDAL PIVOT 1 709817
9 11040 | E-RING, .562, REINFORCED PHOS 1 719515
10 106725 | PEDAL MOUNT 1 306725
11 3987-BS | SCREW, 5/16-18 X 3/4, HHCS, GR 5 1 719642
12 6702-B | WASHER, 5/16, SAE FLAT 2 719810
13 7525 NUT, 5/16-18, SERRATED FLANGE LOCK, GR A 1 719864
14 | 42434-02 | COVER, PEDAL MODULE 1 510411
15 6912-B | WASHER, # 8, SAE FLAT 1 719817
16 2653-B | SCREW, 10-16 X 3/4, HWH, TEK 1 719583
17* | 40553-07A | CABLE, SPEEDSWITCH 1 760641
18 5760 | SPACER, .192 ID X .25 OD X .25 THK, BRASS 1 719769 ﬁ s
19 6716 | WASHER, #10, SAE, FLAT 3 719812 =B
20 2339 SCREW, 10-24 X 3/4", HHMS 3 719551 = g
21 7624 NUT, 10-24, NM NYLOC, GR A 3 719870 5 £
22% | 70228-07 | TAB, CABLE MOUNTING 1 511335 - <
23%* 3787-B | SCREW, 1/4-20 X 3/4, HHCS, G5 1 719636 < 2
24+ 7724-B | NUT, 1/4-20, SERRATED FLANGE LOCK, GR A 1 719887 5 5
25 | 40551-07 | MOUNTING BRACKET -LINEAR ACCELERATOR 1 308613 £ ¢
26 5211 U-BOLT, 5/16-18 X 2 11/16" DP X 2" W X 1" THD 1 719734 S °
27 7739 NUT, 5/16-18, NE, NYLOC, GR A 1 719892
28 | 70226-07 | LINEAR ACCELERATOR DEVICE 1 759803
20 | 708649 | SCREW, 10-24X1 1/4 HH 1 708649
30 6716 | WASHER, # 10 2 719812
31* | 759824 | SPACER, NYLON 1 759824
320 7624 NUT, 10-24 NYLOCK 1 719870
33 | 73064-07 | CLEVIS YOKE 1 759808
PEDAL ASSEMBLY, BRAKE & ACCELERATOR
34 | 15050-02 | (INCLUDES ITEMS, 3, 7 — 10, 35 & BRAKE PEDAL 1 460161
COMPONENTS, page 1-7)
ASSEMBLY, ACCELERATOR PEDAL INCLUDES
35 | 4058002 | T An T 1 461524

*ITEM NOT SHOWN
** See page 1-6. These parts are not used on vehicles equipped with a LAD push rod link.

1-5



ACCELERATOR/HYDRAULIC BRAKES — C6 (Cont.)

B et

(%]
g 5
S0 5 §
X g3
-~
) 5 £
-
g
ITEM | CPCP/IN DESCRIPTION QTY SEATS P/N 2
1 43250-10 | LAD PUSH LINK MOUNT PLATE 1 513454 %
2 43251-10 | LAD PUSH LINK 1 513455
3 2339 SCREW, 10-24X3/4 HEX HD 4 719551
4 516 CLEVIS PIN, 3/8X1 1/8 1 719727
5 520-W PIN, COTTER 1/8X1 1 719728
6 5760 SPACER, BRASS 1 719769
7 6000-B WASHER 5/16 1 719771
8 6716 WASHER, # 10 9 719812
9 7624 NUT, 10-24 NYLOCK 6 719870
10 925 SCREW, 10-24X1, PFH 2 781603
11 40670-10 | KIT, LAD PUSH LINK (Includes above Items) 1 192056U

See Technical Service Bulletin SB 10-010 for this installation.

1-6



HYDRAULIC BRAKE PEDAL LINKAGE — C6

.com

evtechnicalservices

(%]
ek
=
©
o
=
w
O
—
o
(&
—
©
Q.
S
)
Q0
£
=
@]
o

1-7



HYDRAULIC BRAKE PEDAL LINKAGE - C6 (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 * BRAKE PEDAL 1 306727
2 10514 BEARING, FLANGED, .50" ID X .62" OD X .75" L 2 719262
3 11816 SPRING, ACCEL PEDAL RETURN 1 709711
4 3993 SCREW, 1/4-20 X 1-1/4, HHCS, G5 1 719644
5 7688-B | NUT, 1/4-20, HEX FULL, GR 2 2 719880
6 42438-02 | PAD, BRAKE PEDAL 1 709807
7 10515 BEARING CLIP, .500" I.D. 3 719093
8 42361-02 | ROD, PEDAL PIVOT 1 709817
9 11040 E-RING, .562 REINFORCED PHOS 2 719515
10 42433-02 | WLDMT, PEDAL MOUNT 1 306725
11 3987-BS | SCREW, HEX HEAD CAP 5/16-18X3/4 G5 5 719642
12 6702-B | WASHER FLT STL 5/16 BLK MAXCOAT 5 719810
13 7525 NUT 5/16-18 GR A SERRATED FLNG LOCK 5 719864
14 41858-08 | MASTER CYL, BRAKE, .750" BORE 1 760318
15 41224-00 | ADAPTER, HYD BRAKE 1/2-20 TO 3/16" 1 709618
16 4716-W | SCREW, HX HD CAP 3/8-16 X 1 ¥ G5 2 719694
17 7778 LOCKNUT, 3/8 - 16 HEX NYLOK 2 719902
18 41868-08 | PUSH ROD ADAPTOR 1 760319 9
19 7800-W | NUT 3/8-24 GR 2 HEX FULL YWzZC 1 719903 E g
20 73066-02 | CLEVIS #53 3/8-24 ADJ YOKE END YWZC 1 719855 = B
21 516 CLEVIS PIN, 3/8X1-1/8 YELLOW/ZINC 1 719727 o ;
22 533 COTTER PIN 5/64 X 1 18-8 STAINLESS 1 719743 {3 §
23 2653-B | SCREW,10-16 X 3/4,HWH,TEK,HC BLK 4 719583 e _3
24 6912-B | WASHER, #8 TYPE A PLAIN, BLACK ZINC 4 719817 E E
25 42434-02 | SURROUND PEDAL MODULE 1 510411 'g §
26 47094-08 | MASTER CYLINDER ADAPTOR PLATE 1 512625 % 3
27 781154 | SCREW, 5/16-18 X 1, FSHCS 2 781154 =
28 7739 NUT, 5/16-18, NYLOC, GR A 2 719892
29 7744 NUT, 5/16-24, HEX JAM, GR 2 1 719895

g
B

* SPECIAL ORDER

1-8



HYDRAULIC BRAKE LINES & FITTINGS — C6

12

13

S3DIAH3S TWIINKIIL

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

14

11

1-9



HYDRAULIC BRAKE LINES & FITTINGS — C6 (Cont.)

2 HYD

4 HYD

ITEM | CPCP/N DESCRIPTION QTY QTY SEATS P/N
1 41222-00 | LINE, BRAKE, 3/16 X 20" 2 2 709358
2 2653-B SCREW, 10-16 X 3/4, HWH, TEK, HC BLK 6 6 719583
3 9982 CLAMP STEEL TUBING 1/4 6 6 719756
4 69729-00 | CONNECTOR, 3-WAY 1 1 508959
5 41206-00 | UNION, INVERTED FLARE, 3/16 1 1 719657
6 41220-00A | BRAKE LINE 3/16X60 1 1 759841
7 11040 E-RING, .562 REINFORCED PHOS 1 3 719515
8 41216-00 | HOSE, HYDRAULIC, FLEX, 22" 1 1 709430
9 41223-00 | LINE, BRAKE, 3/16 X 8" 1 1 709601
10 41842-94 | UNION TEE, 3/16" HYD BRAKE TUBE 1 3 709377
11 41440-02 | LINE, BRAKE, 3/16 X 30" 1 1 709232
12 41431-02 | BRAKE LINE, 3/8-24X3/16X6" N/A 4 709812
13 41837-96 | HOSE, BRAKE, HYD, FLEX 19.5: N/A 2 709635
14 41858-08 | MASTER CYLINDER .75” BORE 1 1 760318

1-10

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



ACCELERATOR ASSEMBLY- MECHANICAL BRAKES - C6

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

SIDE VIEW

% DETAILA

s
— -

1-11



ACCELERATOR ASSEMBLY- MECHANICAL BRAKES — C6 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 40508-00 PEDAL ACCELERATOR 1 305729
2 40511-00 ACCELERATOR PEDAL PAD 1 709075
3 8128 SPEEDNUT 1/4 2 719922
4 10500 BUSHING PLASTIC (Both sides) 2 719508

N/A 40452-00 Q)CCELERATOR PEDAL ASSY (Includes Items 1 thru 1 461448
5 40801-89 LINK ASSEMBLY 1 510197
6 601 PIN, ROLL .133X3/4" 1 719773
7 40805-89A | SHAFT, KICKOFF 1 510196
8 10502 BUSHING, KICKOFF SHAFT 2 719509
9 533 PIN, COTTER 5/64X1” 2 719743
10 40803-89A | LINK 1 709079
11 6150-W WASHER, STEEL 2 719781
12 497 CLEVIS PIN 5/16X7/8 2 719713
13 319 CLEVIS PIN 1/4X3 1/2” 2 719598
14 6716 WASHER # 10 1 719812
15 5290 PALNUT, 1/4 2 719740
16 11437 CAP, BLACK VINYL 2 719527
17 7724-B NUT, 1/4-20, L/N SER-FLG 3 719887
18 5240 EYEBOLT, 1/4-20X1, TURNED 1 719739
19 11805-96 SPRING, EXTENSION 8.2 LBS/IN 1 709076
20 40551-07 MOUNTING BRACKET 1 308613
21 70226-07 SEVCON LINEAR ACCEL. 1 759803
22 73064-07 M10-1.5 CLEVIS YOKE 1 759808
23 2339 SCREW, 10-24X3/4 4 719551
24 6702-B WASHER # 10 4 719810
25 7624 NUT 10-24, NYLOCK 4 719870

N/A 20225-07 (Szf\égg],\:tléﬁg QJ-SEIELIJ\/IZBSL)Y (Includes Item 20 and two 1 467457
26 5760 SPACER, BRASS 2 719769
27 40553-07A | CABLE, SPEED SWITCH LAD, W/ANTIFREEZE 1 760641
28 2551-W SCREW, 1/4-20X1 HHC 1 719564
29 7686 NUT, 1/4-20 NYLOCK 1 719879

1-12

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MECHANICAL BRAKE PEDAL ASSEMBLY W/O LIGHTS - C6

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

1-13



MECHANICAL BRAKE PEDAL ASSEMBLY W/O LIGHTS C6 (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATSP/N
1 42461-92 | PARKING BRAKE PEDAL 1 303047
2 42410-92 | BRAKE PEDAL 1 303070
3 N/A (I;’(;Anlq?rl)(olrl:lec;]tBS;?AKE CATCH (See page 1-16 for 1 467300
4 26251-30A | BRAKE TUBE BUSHING 2 709026
5 42407-00 | STOP PAD 1 709048
6 42452-86 | RETURN SPRING 1 709070
7 42408-00 | PEDAL PAD 1 709071
8 9800 GREASE FITTING 1 709110
9 4457 SCREW, 5/8X.25 SHR 1 719689
10 498 PIN, CLEVIS, 3/16X3 2 719714
11 499 PIN, 1/4X1 1/2 1 719716
12 515 COTTER PIN, 1/16X3/4 2 719726
13 533 COTTER PIN, 5/64X1 2 719743
14 611 ROLLED PIN, .25X1 1 719780
15 6703-B WASHER, 1/4” 2 719811
16 6716 WASHER, #10 2 719812
17 73062-86A | CLEVIS YOKE, 1/4-28 RH 1 719854
18 77776-W | NUT, NYLOCK, 3/8X24 1 719901
19 8128 SPEED NUT 1/4” 2 719922

1-14

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MECHANICAL BRAKE PEDAL ROD ATTACHMENT-EU

£ g

g 8

>3

ITEM | CPCPIN DESCRIPTION QTY SEATS P/N o ;

1 73062-86A | YOKE, CLEVIS RH 1 719854 C)E §

2 40509-67 | SPRING EXTENSION 1 709073 o _8

3 7676 NUT, 1/4-28 HHC 1 719874 E -E

4 41519-00 | ROD, 36.75" 1 709785 —g ]

5 42402-89 | EQUALIZER 1 509154PL _g ';>:
6 6703-B WASHER 1/4” 1 719811 ©

7 7683 NUT, 1/4-28, NYLOCK 1 719877

g
B

1-15



PARKING BRAKE CATCH -C6

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 42456-86 | CLEVIS 1 709045
2 42456-91 | CLEVIS W/O THREADS 1 709066
3 42457-91 | SPRING 1 709067
4 42455-91 |ROD 1 709068
5 42451-86 | RATCHET 1 709069
6 10500 BUSHING, NYLON 1 719508
7 502 PIN, 3/16X3/4", CLEVIS 1 719718
8 515 PIN, 1/6X3/4” COTTER 1 719726
9 6716 WASHER, #10 4 719812
10 7638 NUT, #10-32 HEX 1 719872

1-16

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B




MECHANICAL BRAKES W/LAD — C6

1-17

(%]
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




MECHANICAL BRAKES W/LAD — C6 (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 7624 NUT 10-24 GR A NM MACH NYLON LOCK 5 719870
2 6716 WASHER, #10, SAE, FW, HC BLACK 8 719812
3 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 4 719892
4 6702-B WASHER FLT STL 5/16 BLK 11 719810
5 7686 NUT 1/4-20 GR A NE NYLON INSERT LCK 1 719879
6 40553-07A | CABLE, SPEEDSWITCH W/ANTIFREEZE 1 760641
7 2339 SCR, #10-24 X 3/4 HEX HD MACH " 8 719551
8 70226-07 | LIN ACLTR UNIT -SEVCON 1 759803
9 40551-07 | WLDM'T, BRKT, MNT'G -LIN ACLTR UNIT 1 308613
10 5211 5/16-18 X 2 11/16 X 2" X 1" U-BOLT 2 719734
11 3787-B SCREW, HEX HEAD CAP 1/4-20 X 3/4 G5 1 719636
12 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 1 719887
13 7624 NUT 10-24 GR A NM MACH NYLON LOCK 3 719870
14 5760 SPACER BRASS, .192 ID X .25 OD X .25THK 1 719769

1-18

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



Shuttle
Parts Manual

Section 2

Steering and Front
Suspension

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




HUB ASSEMBLY - C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * HUB, 4.90" FLNG, 4 HOLE 1 759875
1A * HUB, W/INTEGRAL DISC, 4 HOLE 1 759867
1B * HUB, 5.63” OD FLNG, 4 HOLE 1 759869
1C * HUB/DISC 5 HOLE 1 759865
1D * HUB 5.63 OD, 5 LUG 1 759868
2 83038-07 TAPERED RLR BEARING, 20MM ID (30204) 1 759844
3 83039-07 TAPERED RLR BEARING, 25MM ID (32005X) 1 759843
4 12030 SEAL, OIL 1 709017
5 41199 WHEEL BOLT, 1/2-20 X 1-1/2 G5 YELLOW 4 719655
6 43488-07 ASSY, HUB, W/BRAKES (Contains Items 1, 2 - 5) 1 467765
6A 41033-08 ASSY, HUB DISC, (Contains Items 1A, 2 - 5) 1 467763
6B 43482-07 ASSY, HUB, W/O BRAKES (Contains Items 1B, 2 - 5) 1 467762
6C 41034-08 ASSY, HUB DISC, (Contains Items 1C, 2 - 5) 1 467764
6D 43483-07 ASSY, HUB 5.63 OD, 5 LUG (Contains Items 1D, 2 — 5) 1 467761

* ONLY AVAILABLE AS ITEMS 6 OR 6ABCD

30204 MARKED ON

EITHER SIDE OF RACE 30204 MARKED ON
THIS SIDE OF RACE

1 THIS BEARING & STUDS TO BE
INSERTED INTO HUB FROM SIDE
WITH STEP MACHINED ON OD OF
TUBE OR “5” EITHER CASTED OR
STAMPED ON IT

PACK BEARING WITH
LITHIUM WHEEL GREASE
BEFORE PRESSING IN SEAL

PACK BEARING WITH
LITHIUM WHEEL
GREASE BEFORE
INSTALLING ON

VEHICLE PRESS IN WITH 2.20”

OR GREATER TOOL
UNTIL FLUSH WITH
END OF HUB

30205 MARKED ON

THIS SIDE OF RACE 3

30205 MARKED ON —~
THIS SIDE OF RACE

2-1

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

@
8
=
g
£
H
=




STEERING COLUMN - C6

USE ITEM 2 AS A SPACER
IN ONLY THE TWO FRONT
POSITIONS

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



STEERING COLUMN - C6 (Cont.)

ITEM | CPC PIN DESCRIPTION QTY SEATS P/N
1 3987-BS | SCREW, HEX HEAD CAP 5/16-18X3/4 G5 4 719642
2 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 6 719810
3 9029 BALL BEARING, .75 ID 2 709023
4 7525 NUT 5/16-18 GR A SERRATED FLNG LOCK 4 719864
5 57101-08 | STEERING SHAFT ASSY, 39.197" OAL 1 759916
6 3925 SCR, 5/16-18 X 1-3/4 HHCS, G8, ZC 1 708746
7 57112-11 | NUT, 5/16-18, NYLOK, G8, YWZC 1 781120
8 6656 BUSHING 3/4 X 1-1/2 X 14GA WIDE RIM YWZ 1 719809
9 2638 SCREW, #6X3/4, PPH (USED WITH ITEM 10) 2 719577

N/A 57061-99 ngLE]_F\il)NG WHEEL ASSEMBLY 9Includes ltems 8, 9, 1 463399
10 57069-84 | STEERING WHEEL, SPORT 1 709056
11 57098-98 | STEERING HUB COVER (USED WITH ITEM 10) 1 709085
12 2641 SCREW, #10 X 1, PPH, TAPPING (Used with ltem 14) 3 729263
13 7995 NUT, 5/16-18 GR A NTE NYLON JAM INSERT 1 719919
14 57089-99 | SCORECARD HOLDER (USED WITH ITEM 10) 1 709043
15 57141-98 | STEERING COLUMN 1 305425
16 57109-08 | YOKE ASSEMBLY, BOLT-WELD 1 759918
17 760010 ROLL PIN 1/4X1 3/4 3 760010
18 N/A INTERMEDIATE SHAFT 1 N/A
19 57108-08 | YOKE ASSEMBLY, WELD-WELD 1 759917
20 | 57085-84B i{')EERING WHEEL KIT (Includes 57061-99, Items 12 & 1 191817U

NOTE A: If replacing only the splined yoke see Service Bulletin SB 10-009.

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]

2-3



FRONT SUSPENSION - C6

NOTES:
1. Assemble all hardware finger tight. Torque
to the following specs after complete assembly.

2. Torque Specifications:
Item 10 and 31 to 25 ft. Ibs. after final camber adjustment.
Item 15 to 35 - 40 ft. Ibs.
Items 13 & 14 to 45 ft. Ibs.
Item 27 to 30 ft. Ibs.
Item 17 to 40 ft. Ibs.

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

Camber adjuster (Item 10) shown in starting position. Torque to 25 ft. Ibs
— T -, after final camber adjustment.

2-4



FRONT SUSPENSION — C6 (Cont.)

NOTES:
1. Assemble all hardware finger tight. Torque
to the following specs after complete assembly.

2. Torque Specifications:
Item 16 to 30 ft. Ibs.
Items 28 to 45 ft. Ibs. in a crisscross pattern

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
-4
g
£
g

2-5



FRONT SUSPENSION — C6 (Cont.)

wv)

EE
5 &
§m
i
© -3
|
T Q
M
o g
= a2
o B
23
s 3
o O
Q

2-6



FRONT SUSPENSION - C6 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 57054-90 KINGPIN 2 303088
2 45399-97 A-ARM ASSY 2 461913
* 43937-86 BUSHING .75” ID SINTERED (Included w/ltem 2) 2 709010
* 36460-96 BUSHING .75” ID BRONZE (Included w/ltem 2) 2 709008
3 57160-88A ASSY, RH STEERING SPINDLE 1 468816
* 43938-86 BUSHING .75” ID SINTERED (Included w/ltem 3) 2 709005
4 58000-88 ASSY, LH STEERING SPINDLE 1 463528
* 43938-86 BUSHING .75” ID SINTERED (Included w/ltem 4) 2 709005
5 53961-01 SPACER, RACK AND PINION MOUNT 3 508915
6 54980-09 SPRING PLATE REAINER 1/4 1 513034
7 45407-97 A-ARM MOUNTING BRACKET 2 510188
8 24693-07 SPACER 0.375 ID X 0.750 OD X 0.625 2 511674PL
9 54514-89 SHOCK ABSORBER 2 709006
10 43946-88 CAMBER ADJUSTER, SINTERED METAL 4 709009
11 57226-01 RACK & PINION ASSEMBLY 1 709061
12 43929-95 SPRING, 4-LEAF, 1 709609
* 43945-86 BUSHING SPRING EYE (Included w/ltem 12) 2 739129
13 3406 SCREW, 1/2-13 X 3 GRD 5 HHC 2 719610
14 3407 SCREW 1/2-13 X 2-1/4 HEX CAP 2 719611
15 3508 SCREW, 3/8-24 X 3 GRD 5 HHC 2 719625
16 3775 SCREW 3/8-16 x 2 HHCS 3 719634
17 4253 SCR, HX HD 7/16-20 X 3.5 G5 2 719664
18 43950-88 SPACER, .750/.747 X 5.92/5.91 2 719681
19 43952-97 SPACER, .750/.747 X 1.894 2 719682
20 520-wW PIN. COTTER 1/8X1 2 719728
21 708482 WASHER, 7/16" STD. FLAT, THRU-HARD 2 708482
22 6607-W WASHER FLT STL, YWZC .390X.910X.18 4 719804
23 7038-B WASHER -3/8" REG SPRG, LOCK, BLK ZC 3 719836
24 7685 NUT, 1/2-13 ANTE NYLON LOCK 4 719878
25 7775 NUT, 3/8-24 GR A NE NYLON INS LOCK 4 719900
26 7825 NUT, 7/16-20, LOCK, GA, NE, NYLON INSERT 4 719908
27 7948 NUT, 7/16-20, SLOTTED 2 719917
28 781111 SCREW, 3/8-16 X 2, CARR., G 8 4 781111
29 7755 NUT,3/8-16,L/N,GB,YWZC 4 760721

30** 5714 WASHER, .760X1.25X.010 F/W 18-8SS 8 719759

30** 5715 WASHER, .760X1.25X.020 F/W 18-8SS 8 719760

31 3452A SCREW, 3/8-24 X 9, HHCS, GR5 2 781205

32 6801A WASHER, .406 X 2.000 X .134, FLAT 4 781206

N/A 43859-07 zI'SI'Z;) A-ARM BOLT (Includes Items 8, 22, 25, 30, 31, 1 191439U
*NOT SHOWN

** USE 5714 AND/OR 5715 AS REQUIRED TO ACHIEVE SNUG FIT

2-7

Columbia / ParCar OEM Parts

evtechnicalservices.com

-]




FRONT SUSPENSION -4 WHEEL HYD BRAKES C6

NOTES:

1. Assemble all hardware finger tight. Torque
to the following specs after complete assembly.

2. Torque Specifications:
Item 36 to 25 ft. Ibs.
ltem 19 & 21 to 40 ft. Ibs.

ltems 11, 17& 18 to 45 ft.

Ibs.

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

'

h

:‘ Camber adjuster (item 14) shown in starting position. Torque to 25 ft. Ibs
after final camber adjustment.

2-8



FRONT SUSPENSION -4 WHEEL HYD BRAKES C6 (Cont.)

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

NOTES:
1. Assemble all hardware finger tight. Torque
to the following specs after complete assembly.
2. Torque Specifications:
Item 20 & 24 to 30 ft. Ibs.
ltems 34 to 45 ft. Ibs. in a crisscross pattern

2-9



FRONT SUSPENSION -4 WHEEL HYD BRAKES C6 (Cont.)

WO SIIIAIIS|RIIUYIDJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

2-10



FRONT SUSPENSION - 4 WHEEL HYD BRAKES C6 (Cont.)

ITEM CPCP/N | DESCRIPTION QTY SEATS PIN
1 40943-04 | WELDM'T, FRONT LIFT -SUMMIT 1 307536EC
2 56950-09 | KINGPIN BRACKET 2 310004EC
3 57152-04 | ASSY, RH SMT SPINDLE 1 467162
* 57149-04 | ASSY, RH SMT SPINDLE, W/BRAKE MOUNT 1 467274
4 57153-04 | ASSY, LH SMT SPINDLE 1 467163
* 57148-04 | ASSY, LH SMT SPINDLE, W/BRAKE MOUNT 1 467275
. 43935-86 zli\)SHING 75" ID SINTERED (Included w/ltems 3 | 209005
5 45397-04 | ASSY, LH SMT A-ARM 1 467164
6 45398-04 | ASSY, RH SMT A-ARM 1 467165
. 43937-86 z%?HING 75" ID SINTERED (Included w/ltems 5 | 209010
. 36460-96 zlé\)SHING 75" ID BRONZE (Included w/ltems 5 5 209008
7 53961-01 | SPACER, RACK AND PINION MOUNT 3 508915
8 24693-07 | SPACER 0.375 ID X 0.750 OD X 0.625 2 511674PL
9 54980-09 | SPRING PLATE REAINER 1/4 1 513034
10 708482 | WASHER, 7/16" STD. FLAT, THRU-HARD 2 708482
11 8169 NUT, 7/16-20, LIN, FLG, TOP,GG, ZC&WAX 2 708592
12 708840 | WASHER, 3/8", FLAT, PLTD 4 708840 E -
13 54514-89 | SHOCK ABSORBER 2 709006 ; v
14 43946-88 | CAMBER ADJUSTER, SINTERED METAL 4 709009 w g
15 57226-01 | RACK & PINION ASSEMBLY 1 709061 5k
16 43929-95 | SPRING, 4-LEAF, HD, UTILITY 1 709609 S =
* 43945-86 | BUSHING SPRING EYE (Included w/ltem 16) 2 739129 ~ -2
17 3406 SCREW, 1/2-13 X 3 GRD 5 HHC 2 719610 5 5
18 3407 SCREW 1/2-13 X 2-1/4 HEX CAP 2 719611 £ s
19 3508 SCREW, 3/8-24 X 3 GRD 5 HHC 2 719625 g
20 3775 SCREW 3/8-16 x 2 HHCS 3 719634
21 4253 SCR, HX HD 7/16-20 X 3.5 G5 2 719664
22 43950-88 | SPACER, .750/.747 X 5.92/5.91 2 719681
23 43952-97 | SPACER, .750/.747 X 1.894 2 719682
24 4716-W | SCREW, HX HD CAP 3/8-16 X 1 % G5 4 719694

25** 5714 WASHER, .760X1.25X.010 F/W 18-8SS 8 719759

25** 5715 WASHER, .760X1.25X.020 F/W 18-8SS 8 719760
26 57363-95 | WASHER, FLT NYLON, .76IDX1.420D 4 719767
27 6607-W | WASHER FLT STL, YWZC .390X.910X.18 4 719804
28 6655-B | WASHER FLT STL. BLK HC, 9/16" 4 719808
29 7038-B | WASHER -3/8" REG SPRG, LOCK, BLK ZC 3 719836
30 7685 NUT, 1/2-13 ANTE NYLON LOCK 4 719878
31 7775 NUT, 3/8-24 GR A NE NYLON INS LOCK 4 719900
32 7825 NUT, 7/16-20, LOCK, GA, NE, NYLON INSERT 4 719908
33 56951-09 | KINGPIN, BOLT ON 2 760563
34 781111 | SCREW, 3/8-16 X 2, CARR., G 8 4 781111

2-11



FRONT SUSPENSION -4 WHEEL HYD BRAKES C6 (Cont.)

ITEM | CPCP/N DESCRIPTION QTY SEATS P/N
35 781113 NUT,3/8-16,L/N,GB,YWZC 4 781113
36 3452A SCREW, 3/8-24 X 9, HHCS, GR5 2 781205
37 6801A WASHER, .406 X 2.000 X .134, FLAT 4 781206
38 7755 NUT, 3/8-16, L/N, FLG TOP, GG 4 760721
N/A 57257-09 | KIT, BOLT THRU KINPIN (Includes 2, 10, 11, 31-33) 1 191786U
N/A | 43859-07 ?7-;’ 9” A-ARM BOLT (Includes Items 8, 25, 27, 31, 36, 1 191439U
N/A 93274-03 | KIT, LIFT 1 191424V

*NOT SHOWN

** USE 5714 AND/OR 5715 AS REQUIRED TO ACHIEVE SNUG FIT

2-12

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



RACK & PINION ASSEMBLY - C6

ITEM CPC PIN DESCRIPTION QTY SEATS PIN

1 43958-00 | ROD END 2 709099

2 7829 NUT, M14 X 1.5, JAM - TIE ROD 2 749305 "

3 57168-00 | BOOT, STEERING 2 709106 E g
4 N/A CLAMP, STEERING BOOT 2 N/A 2 §
5 57183-01 | SEAL, OIL- PINION 1 739675 2 3
6 861 RING, RETAINING - PINION 1 719942 :g %
7 862 RING, RETAINING 1 719943 5;; =
8 9002 BEARING BALL - PINION 1 749707 g E
9 57180-01 | PINION STEERING GEAR 1 739674 =32
10 43900-01 | BUSHING PINION 1 739123 m

11 57172-00 | BALL JOINT, TIE ROD 2 709101 4
12 57190-88 | LOCK WASHER, STEERING 2 709097
13 57166-88 | WASHER, STEERING STOP 2 709100
14 43901-01 | BUSHING RACK 2 739124

15 53960-01 | HOUSING, RACK & PINION 1 709061

16 57171-01 | RACK STEERING GEAR 1 739665

17 11112 O-RING, #22 1 X 1-1/8 X 1/16 BUNA 1 719517

18 63912 PLUG 1" 12 PRONG HOLE ZNC/CLEAR 1 719794

19 57226-01 | RACK & PINION ASM (Includes ltems 1-18) 1 709061

20+ 93250 ?,ABL,L7:]?I1N_T1§I)EEIEECNE(§/ITEENT KIT (Includes Items 1 191868U

* NOTE: Kit services one side. Item 4 is replaced with a cable tie, P/N 10043

2-13



BRAKE CALIPERS - C6

ITEM | CPCP/N DESCRIPTION QTY SEATS P/N
1 41253-04 | CALIPER LH LIGHTNING HAYES 1 719421
2 41253-04 | CALIPER RH LIGHTNING HAYES 1 719420
3 41863-05 | BRAKE PAD KIT 2 719458

NOTE: Outer pad must be machined before use. See SB12-002 for details.

GRIND ¥ GRIND
OUTER PAD OUTER PAD
(BOTH SIDES) (BOTH SIDES)

LEFT LIGHTNING CALIPER RIGHT LIGHTNING CALIPER

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

Brake Pad Kit as shown will require machining of one pad.

2-14



Shuttle
Parts Manual

Section 3

Rear Suspension, Axle and Motor

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




REAR SUSPENSION, AXLE AND MOTOR — C6

s.com

evtechnicalservice

v
ek
=
©
o
=
w
O
—
o
(&
—
©
Q.
~
)
Q0
£
=
@]
Q

3-1



REAR SUSPENSION, AXLE AND MOTOR — C6 (Cont.)

!

b

{1
/

N
QL

1
\tﬁ.\\

il

/'a.. S - o \%‘. / 1

Loosely tighten screws (Item # 3 A & B. Loosely tighten screw C to draw face of motor up to flange on
axle evenly. Torque A & B to 100 ft. Ibs. then torque C to 100 ft. Ibs.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 47039-89 REAR FORK, 1 308381
2 4434-W SCREW, 3/8-24X 31/4, HHCS, (Torque to 35 ft.lbs.) 4 719687
3 708616 SCREW, 1/4-20X1 1/4, (See above note for torque) 3 708616
4 7036-B WASHER, 1/4, REGULAR SPRING LOCK 3 719834
5 6703-B WASHER, 1/4, SAE FLT STL 3 719811
6 11423 RESILIENT BUMPER-ELEC MOTOR 1 709050
7 69300-03 MOTOR, ELEC 48V SEP EX, STD DUTY 1 719135
8 82652-02A | AXLE, 12.44 MECH. BRAKE 1 760381

8A 82821-04A | AXLE, HYD BRAKE, 10.35 1 760368
9 7775 NUT, 3/8-24, NYLOC, GR A 4 719900
10 | 4374004 | Gondrd duty axle with 12" or grester wheelsy | 2 | 09958PL
11 54514-89 SHOCK ABSORBER 2 709006
12 7685 NUT, 1/2-13, NTE NYLOC, GR A 4 719878
13 54569-92 SPRING, REAR COIL 2 709380
14 3407 SCREW, 1/2-13X2 1/4, HHCS (Torque to 45 ft. Ibs.) 4 719611
15 4004 SCREW, 1/2-20X4 1/2, HHCS, (Torque to 45 ft. Ibs.) 2 719647
16 7778 NUT, 3/8-16, NYLOC, GR A 2 719902
17 6568-B WASHER, .515 X .812 X .134, FLT STL 4 719802
18 47524-66 BUSHING, REAR FORK 2 709024

3-2

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MOTOR - C6

' —)
/A “1_
h W
—A VA
- - - N
H ::___E_!E____1 |
L 4
_$_ —_—
* 5§
L — — e — - 2 w
w g
i
o 8
£ 8
-~
g £
E 2
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N —g 5
1 * HOLE PLUG N/A -
2 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
3 83310-07 | BEARING 1 759896 g
4 * RETAINING RING 1 N/A %
5 30402-06 | BRUSH ASSY. (Includes Fasteners) 2 759780 i
6 30403-06 | BRUSH BOX ASSY. (Includes Fasteners) 1 759781
7 * MOTOR FRAME 1 N/A
8 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
9 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
10 * ARMATURE ASSY. 1 N/A
N/A | 69300-03 | MOTOR, COMPLETE (INCLUDES ITEMS 1-10) 1 719135

* SPECIAL ORDER

3-3



AXLE - C6

7 Columbia / ParCar OEM Parts
eviechnicalservices.com

FITEM INCLUDED IM A KIT

3-4



AXLE - C8 (Cont.)

ITEM CPC P/N DESCRIPTION QTY | SEATSP/N
1 N/A HOUSING, AXLE 1 N/A
2 N/A BOLT, DIFFERENTIAL CAP (Included with Item 1) 4 N/A
3 N/A SHAFT, INPUT (See gear set info) 1 N/A
4 90006-90 | RING, SNAP 3 749701
5 11118 O-RING 3 729030
6 90003-90A | BEARING, BALL 1 760375
7 90004-90 | BEARING, BALL 1 749699
8 N/A PLUG, END CAP 2 N/A
9 82810-90 | BEARING, BALL 2 749419
10 N/A SHAFT, INTERMEDIATE GEAR 1 N/A
11 11119 O-RING 2 719132
12 N/A GEAR, FINAL DRIVE (See gear set info) 1 N/A
13 90005-90 | BEARING, BALL 2 749700
14 83212-00 | DIFFERENTIAL ASSEMBLY 1 749575
15 N/A SCREW, CAP 4 N/A
16 N/A NUT, LOCK 4 N/A
17 90007-00 | PLATE, COVER 1 749702
18 90008-00 | PLUG, DRAIN/FILL 1 749704
19 N/A SCREW, TAPPING 10 N/A
20 82701-90 | VENT 1 759791
21 N/A SCREW, FLANGE HEAD LONG 4 N/A
22 N/A SCREW, FLANGE HEAD SHORT 4 N/A
23 7810 NUT, LOCK 8 719906
24 N/A SPACER BRACKET 2 N/A

25* 47757-88 | BRACKET, BRAKE CABLE (MECHANICAL BRAKES) 1 503969
25 47756-88 | BRACKET, BRAKE CABLE (HYDRAULIC BRAKES) 1 503970
26* 47756-88 | BRACKET, BRAKE CABLE (MECHANICAL BRAKES) 1 503970
26 47757-88 | BRACKET, BRAKE CABLE (HYDRAULIC BRAKES) 1 503969
27* 41813-86B | ASSEMBLY, BRAKE, LH (MECHANICAL BRAKES) 1 709171
27 41813-02 | ASSEMBLY, BRAKE, LH (HYDRAULIC BRAKES) 1 719137

28** 41814-86B | ASSEMBLY, BRAKE, RH (MECHANICAL BRAKES) 1 709170
28 41814-02 | ASSEMBLY, BRAKE, RH (HYDRAULIC BRAKES) 1 719138
29 90001-90 | SHAFT, AXLE, LH (LONG) 1 749696
30 90002-90 | SHAFT, AXLE, RH (SHORT) 1 749698
31 560 PIN, COTTER 2 707337
32 82704-78 | SEAL, OIL 2 749367
33 82706-78 | RING, RETAINING 4 749370
34 82705-78 | BEARING, BALL 2 749369
35 N/A ASSEMBLY, HUB, WHEEL (Includes Item 36 & 47 See 5 N/A

ltem 44)

3-5

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



AXLE — C6 (Cont.)

3-6

ITEM | CPCP/N DESCRIPTION QTY | SEATSPIN
36 719463-05 | BOLT, WHEEL (1.680" LONG) 8 719463
37 N/A DRUM, BRAKE (See Item 44) 2 N/A
38 N/A NUT, LOCKING 5/8-18 HEX FLANGE 2 N/A
39 N/A SEALANT, ANAEROBIC AR N/A
40* N/A KIT, INPUT GEAR (Includes Items 3-7 & 45 see gear info) 1 N/A
41* N/A KIT, GEAR (Includes Items 3, 10 & 12 see gear info) 1 N/A
42% N/A KIT, BEARING (Includes ltems 6, 7, 9 & 13) 1 N/A
43* N/A KIT, COVER PLATE (Includes Items 17 & 18) 1 N/A
44* 41844-96 | KIT, HUB/DRUM (Includes Items 35 & 37) 2 719281
45 83165-08 | OIL SEAL — INPUT SHAFT 1 760371
46* | 82772-06A zéTs'eIZIZLeJ;rIiBnEgRING & O-RING (Includes Items 4 - 7 & 1 191697U
47* N/A HUB (See Item 44) 2 N/A
* Not Shown

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



GEAR SETS - C6
NOTE A

CAN BEUSED FOR SERVICING 2008 & EARLIER AXLES
WWHEMN REPLACEMENT GEARS MEEDED -
OFRDER NEWY PINICN SHAFT DESIGN COMPLETE ASM

MNOTE B:

NEWY SEAL LIF FINION &

GEAR SET KIT NOW INCLUDES:
- SEALING C-RINGS

-END CAP PLUGS

-BEARINGS
(SEALKIT)
MOTE € 1916971
CAMN ALSO SERVICE EARLIER AXLES
NOTE O SEE KIT (INCLS GEARS, PINION&SEAL KIT& COMPONENT PARTS)
PINICN SEAL KIT 1916970 MOTE A CPC PN SIPN GEAR RATIO
(F%F'RCU%ESND&){ WITH R o000 RS
B2774-08 1917070 T2 441
NEW PINION SHAFT DESIGN =TT CERR] T
B2776-00 1977030 16.99.1
INTERMEDIATE & RING GEAR SET INTERMEDIATE GEARS RING GEAR
SIPN | DANAPN | GEAR RATIO || DANA PH JNO. OF TEETH]QTY| DANA PN [NO. OF TEETH] Q1Y
BO376 | 01275112 0351 TT2GI56R]| 22 & 53 T | 01265395 6 T
7EOA0Z | 012RG114 T2 441 TT2GZ1347%] 24 &5 T | 012G5284 714 1
7RO | 01276115 TI 761 TT2GA1a6n] 22 856 T | 01265323 TG T
TEOA00 | 01245113 6091 TT2GIa0%| 22 58 T | 01265323 TG T
SEE PINION & SEAL RIT (INCLUDES ITEMS IN SEAL KIT 1916970) PINION GEAR
NOTE [ CPCPH SIPH DESCRIPTION DANA _ |QTY||GEAR RATIO | DANA PH | NO. OF TEETH [QTY|
321600 BOar2 | NEW LIP SEAL PINION KT | 0120173 | 1 0351 | 01265492 o7 T
B3297-00 760373 | NEW LIP SEAL PINION KIT | 0720Kk1724 | 1 12441 | 012Goa08 21 1
B3214-00 760306 | MEW P SEAL PIMION KIT | 0720K175 | 1 TAI761 | 012Goa90 0 T
B3210-00 | 760378 | NEW LIP SEAL PINION KIT | 0120K177 | 1 T6091 | 01265493 iE] T
SEE PINION SEAL KIT 191697 U/ (LPC # 6277908)
NOTED TPC PN SIPN DESCRIPTION DANA  |QTY
1| o0004-00 | 740500 BEARING, BALL, INWER | 0T2A0T08 | 1
7 | ooni4-0a R BEARING, BALL, OUTER | 01200112 | 1
3| 11118 29050 O-FING EREE B
4 | 90006-90 | 749701 RING, SHAP TZARIOT | 1
5 | 316608 | 760371 OIL GEAL - 1TMPUT SHAFT | 012AH1E2 | 1
6| WA A, INSTRUCTION SHEET [EEE

*

TEM NOT SHOWN

COMPONENTS FOR GEAR SET KIT (SEE KIT CHART)
CPCPN SI PN DESCRIPTION DANA aTYy
7 | 82810-20 749419 BEARING, DALL 012HD111 2
[1] 11118 729030 CO-RING OT2HHT1E 2
9 | 20008-20 749701 RING, SNAP O12HR107 2
10 | 52608-50 745418 PLUG, EMD CAP O12HG138 | 2
1 11118 719132 CO-RING OT2HH107 2
12 | 20005-20 749700 BEARIMG, BALL 555504 2

Columbia / ParCar OEM Parts
evtechnicalservices.com

SHAFT, INFUT
PIMION GEAR

g

SHAFT, INTER-
MEDIATE GEARS

RING GEAR - FINAL DRIVE

3-7



AXLE BRACE KIT - C6

NOTE: Only available as a kit. P/N 45310-10A. See Service Bulletin SB10-004A.

QTY

18
10

DESCRIPTION

BRACKET
STRAP

SCREW, 5/16-18X1 HHCS

U-BOLT, #014

WASHER, 5/16 USS/STD
NUT, 5/16-18 NYLOCK

ITEM
1
2
3
4

5
6

WOY'SIIIAISS|PIIUYIDYAD

syed INJO Jedled / eiquinjo) 4

\r,,,,ﬁ.w s _1bP|1|ll e RN
N /e R

v&.&/ﬁ%fyffff e e,

S3DIAH3S TWIINKIIL

3-8



(Left Hand Shown)




MECHANICAL BRAKE ASSEMBLY — C6 (Cont.)

ITEM | CPC P/N DESCRIPTION QTY SIPIN
1 | 41813-86B | MECH. BRAKE ASSY, LH (Includes Items 2 -19) 1 709171
1A* | 41814-86B | MECH. BRAKE ASSY, RH (Includes Items 2 -19) 1 709170
2 N/A ADJUSTER, LH 1 N/A
2A* N/A ADJUSTER, RH 1 N/A
3 N/A PUSH ROD 1 N/A
4 N/A WASHER, FLAT 2 N/A
5 N/A SHIM AR N/A
6 N/A LEVER, ACTUATOR 1 N/A
7 N/A PIN, PIVOT 1 N/A
8 N/A WASHER, WAVE, ACTUATOR PIVOT 1 N/A
o N/A WASHER, FLAT, ACTUATOR PIVOT 1 N/A
10 N/A E-CLIP 1 N/A
11 N/A PROTECTOR BOOT 1 N/A
12 N/A SELF ADJUSTER, LH 1 N/A
12A* N/A SELF ADJUSTER, RH 1 N/A o g
13 | 41819-86C | SET, SHOE & LINING ASSEMBLY (2 Shoes) 1 759746 g
14 N/A SPRING, RETURN (See Item 20.) 1 N/A = g
O omm
15 N/A SPRING, SELF ADJUSTER (See Item 20.) 1 N/A = %
16 N/A SPRING, SHOE RETAINING (See ltem 20.) 1 N/A 2 -
a.
17 N/A SPRING CLIP, SHOE RETAINER (See Item 20.) 2 N/A % =
8 e
18 N/A PIN, SHOE RETAINING (See Item 20.) 2 N/A 2%
=
19 N/A SHIELD, DUST 1 N/A § H
20* | 41816-86B | KIT, SPRING (Includes Items 14-18) 1 729999
21* | 42400-89B | BRAKE CABLE ASSEMBLY 48" 1 709091
22* | 42401-89B | BRAKE CABLE ASSEMBLY 39" 1 709081

*NOT SHOWN

3-10



HYDRAULIC BRAKE ASSEMBLY - C6
(Left Hand Shown)

wv)

EE
& 9
EU‘!
w9
© -3
|
T Q
Y w
& g
- ¥
o £
QL v
e o
s 3
o o
Q

3-11



HYDRAULIC BRAKE ASSEMBLY — C6 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SI P/N
21 41813-02 HYD. BRAKE ASSY, LH (Includes Items 22 -29) 1 719137
21A* 41814-02 HYD. BRAKE ASSY, RH (Includes ltems 22 -29) 1 719138
22 41260-02 | WHEEL CYLINDER, COMPLETE 1 759795
23 N/A STRUT & LEVER ASSY LH 1 N/A
23A* N/A STRUT & LEVER ASSY RH 1 N/A
24 41818-05 | KIT, SHOE & LINING ASSY, 160 mm (4 Shoes) 1 759740
25 N/A COVER, PARK BRAKE LEVER 1 N/A
26 N/A SPRING, SHOE RETURN (See Item 32) 1 N/A
277 N/A SPRING, SHOE RETAINING (See Item 32) 1 N/A
28 N/A SHIELD, DUST (See lems 21 or 21A)) 1 N/A
29 N/A SPRING CLIP, SHOE RETAINING (See Items 31 or 32.) 1 N/A
30 N/A ADJUSTER (See Items 31 or 32.) 1 N/A
I i R
2 | aarseon | K AOWSTER (s tems 2020 S vwteton | 1| o
33* 41860-06 | BRAKE CABLE 69" 2 719209
* NOT SHOWN

3-12

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



Shuttle
Parts Manual

Section 4

Body, Seating and
Console
Instrumentation

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




BODY BENCH - C6

13

WO SIIIAIIS|RIIUYIDJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

4-1



BODY BENCH — C6 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51501-98 FRAME, FRONT BACKREST 1 304275
2 50503-98 FRAME, BACK BACKREST 1 304303
3 52001-96 | CUSHION, SEAT BACK (See Note) 4 304216%
4 52004-96 | CUSHION, SEAT BOTTOM (See Note) 2 304212%

CUSHION, SEAT BACK NEV4 REAR SEAT (See
AT | 5201804 | Note) ( 4 307597%

AA* 52019-04 l(\j?tlti;—HON, SEAT BOTTOM NEV4 REAR SEAT (See > 307598%
5 50160-91 FRONT MID-BODY 1 467050
6 50590-03 REAR DECK BODY 1 467184
7 50106-08 REAR MID-BODY 1 467185
8 29284-04 | WHEEL WELL TRIM (Trim to length”) 5.5 719355
9 N/A SEAT SUPPORT 1 303048
10 50203-89 HINGE FRONT 4 510217
11 5400-BS SCREW, 5/16-18X1 CARR G5 8 719744
12 84922-00 HANDRAIL, LH 2 510376
13 52948-96 SEAT CUSHION BACK 4 709025
14 84923-00 HANDRAIL, RH 2 510377
15 57111-11 SCREW, 5/16-18X1 1/2 HHCS, G8 4 781924
16 6702-B WASHER, 5/16 4 719810
17 2001-BS SCREW, 1/4-20X2 OVAL HEAD 12 719541
18 7041-B WASHER, 5/16 SPLIT 28 719838
19 7748-B NUT, 5/16-18 NYLOCK 28 719892
20 6000-B WASHER, 5/16 USS/STD 28 719771
21 50308-91 BODY GUIDE HDPE 2 709016
22 8212 RIVET, #610, 3/16 AL, DH, BLIND 4 719931
23 52109-87 STUD, 5/16-24X2 1/4 DBL-END 8 719733
24 50271-89A | FRONT HINGE BRACKET 4 510128
25 15151-06 REAR DECK, MOLDED W/INSERT 1 759826
26 51503-01 SEAT SUPPORT 1 508991
27 50455-92 | SIDE EXTRUSION LH 1 462906

28* 50456-92 | SIDE EXTRUSION RH 1 462907

29* 50501-98 BODY REINFORCEMENT 4 510418

30* 51012-04 TAB, SUPPORT MID-BODY 4 510127

31 29284-04 | MOLDING, BLACK (Services both sides) 5.5 719355
* NOT SHOWN

NOTE: Specify VIN to insure proper color.

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



BODY BUCKET SEATS - C6

.com

(%)
4=
=
©
o
=
w
O
—
o
&)
el
©
Q.
~
i
Q
£
=
o
Q

. evtechnicalservices




BODY BUCKET SEATS - C6 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50105-04 MID BODY, BUCKET 1 467167
2 50203-89 FRONT HINGE 4 510217
3 50271-89A | FRONT HINGE BRACKET 4 510128
4 5400-BS BOLT, 5/16-18 X 1, CARRIAGE, GR 5 8 719744
5 6702-B WASHER, 5/16, SAE FLAT 34 719810
6 7041-B WASHER, 5/16", SAE SPRING LOCK 4 719838
7 7748-B NUT, 5/16-24, HEX, FULL, GR 2 4 719896
8 70036-05 CHARGER CORD W/RECEPTICLE ASSEMBLY 1 467405
* 66493-67A | EXTENSION CORD 1 709890
* 66100-10 EXTENSION CORD W/GFCI 1 760620
9 39805-08 SEAT BASE W/HANDBRAKE 1 467576
* *k SEAT BASE W COVER — MECHANICAL BRAKES 1 467575
10 51502-04 SUPPORT, SEAT 1 509703
11 3419 SCREW, 5/16-18 X 2 1/4, GR 5, HHCS 4 719616
12 7739 NUT, 5/16-18, NE NYLOC, GR A 13 719892
13 3991 SCREW, 5/16-18 X 7/8, HHCS, GR 5 7 719643
14 8206 THREADED INSERT, 5/16-18 4 719929
15 84085-ZZ TRIM SEAL, .06 X .38, CUT TO 61" 2 709206
16 39801-04 WELDMENT, SEAT PIVOT -LH 1 307529EP

17* 39802-04 WELDMENT, SEAT PIVOT -RH 1 307528EP

o | seor.oaur | SELDEBUCKE) SEAT LEFTARWRESTONY |, |y

son | sooro o | DELOYE BUCKET SEAT RGHTARWRESTONY | 3 |
* NOT SHOWN

** SPECIAL ORDER

NOTE: Include VIN to insure correct color.

4-4

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



REAR FACING SEAT - C6

WOD'SAVIAIDS|PIIUYIDBJAD \

syed INJO Jedled / eiquinjo) 4

3

.
J/f’ W
al

/

\

V4

% i ,//\:\ /

A\
\ - :
" m \\
\\ .
\ [ |
N ‘

4-5



REAR FACING SEAT - C6 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 91534-91A | FOOTREST 1 302680
2 84926-07 HANDRAIL 1 308292EP
3 51505-07 CARGO SEAT FRAME 1 308294EP
4 47105-91 CLAMP 4 510186
5 51508-07 SUPPORT RAIL 2 511652
6 51509-07 TAB, BOTTOM CUSHION 2 511664
7 4017 SCREW, 5/16-18X1 HHC G8 4 708085
8 52948-96 COVER, SEAT BACK 2 709025
9 52970-96 COVER, FOOTREST 1 709584
10 11433 CAPLUG 4 719526
11 2001-BS SCREW, 1/4-20X2 PCH 6 719541
12 2667 SCREW, 5/16-18X2 HHC G5 2 719585
13 3413 SCREW, 1/4-20X1 3 1/4 HHC 4 719614
14 3787-B SCREW, 1/4-20X3/4 HHC 4 719636
15 4721 SCREW, 3/8-16X4 HHC 8 719697
16 52330-86 BUMPER, BLACK 2 719738
17 5400-BS SCREW, 5/16-18X1 CARR 3 719744
18 6000-B WASHER 5/16 4 719771
19 6257-W WASHER, .28X1.375X.05 4 719787
20 6702-B WASHER, 5/16 BLK 9 719810
21 6703-B WASHER 1/4 BLK 2 719811
22 7036-B WASHER 1/4 BLK LOCK 4 719834
23 7041-B WASHER 5/16. SPRING LOCK 2 719838
24 7266 WASHER 1/4X1 2 719856
25 7512 NUT 3/8-16 SERRATED 8 719860
26 7686 NUT, 1/4-20 NYLOCK 4 719879
27 7739 NUT, 5/16-18 NYLOCK 7 719892
28 8200 FASTENER 4 719926
29 52004-96 CUSHION, SEAT BOTTOM (See Note) 1 304212%
30 52001-96 CUSHION, SEAT BACK (See Note) 2 304216%

N/A 52111-96A | KIT, REAR FACING SEAT 1 190998U

NOTE: Specify VIN to insure proper color.

4-6

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



WO0Y'SIIAIIS|DIIUYIDJAD
syed INJO Jedled / eiquinjo) 4

CARGO REAR FACING SEAT - C6

TAB SHOULD STICK OUT
1/4" PAST HANDRAIL.

QUCH REAR SEATBACK

BUMPER SHOULD JUST

* \) A
g ‘ﬂb
X,
. .
. ) [
h)

I’I’ \ [ f
7 ///\. .

4-7




CARGO REAR FACING SEAT - C6 Cont.

ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 91534-91A | FOOTREST 1 302680
2 84927-07 | HANDRAIL 1 308291EP
3 52927-07 | FOLDING DECK 1 308293EP
4 51505-07 | CARGO SEAT FRAME 1 308294EP
5 52918-07 | CARGO SEAT HINGE 2 308737PL
6 47105-91 | CLAMP 4 510186
7 51508-07 | SUPPORT RAIL 2 511652
8 4017 SCREW, 5/16-18X1 HHC G8 4 708085
9 52948-96 | COVER, SEAT BACK 2 709025
10 52970-96 | COVER, FOOTREST 1 709584
11 11433 CAPLUG 9 719526
12 2001-BS SCREW, 1/4-20X2 PCH 6 719541
13 3413 SCREW, 1/4-20X1 3 1/4 HHC 4 719614
14 3454-BS SCREW, 1/4-20X1 3/4 HHC 12 719623
15 4721 SCREW, 3/8-16X4 HHC 8 719697
16 52330-86 | BUMPER, BLACK 5 719738
17 5400-BS SCREW, 5/16-18X1 CARR 3 719744
18 6000-B WASHER 5/16 4 719771 2 g
19 6257-W WASHER, .28X1.375X.05 4 719787 5 0
20 6702-B WASHER, 5/16 BLK 7 719810 = 9
21 6703-B WASHER 1/4 BLK 22 719811 o -§
22 7266 WASHER 1/4X1 2 719856 53 §
23 7512 NUT 3/8-16 SERRATED 8 719860 £
24 7686 NUT, 1/4-20 NYLOCK 12 719879 E _E
25 7739 NUT, 5/16-18 NYLOCK 7 719892 < §
26 8200 FASTENER 4 719926 =32
27 52004-96 | CUSHION, SEAT BOTTOM (See Note 1) 1 304212% -
28 52001-96 CUSHION, SEAT BACK (See Note 1) 2 304216%

N/A 52959-07 | KIT, CARGO REAR FACING SEAT 1 191406U

-]

NOTE:
1. Include VIN to insure correct color.

2. Vehicle must have inner rear springs installed (CPC P/N 54570-93).

4-8



CONSOLE - C6

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
FRONT CONSOLE

L 82996-07 | pyilled, includes Items 2, 6 - 8, 14 — 16)) L 467507

2 50190-86 | NUT, JACK, 1/4-20 2 719717

3 67028 | WASHER 5/16 FLT STL 2 719810
4 7036-B | WASHER 1/4, LOCK' 2 719834
5 2602 SCREW, 1/4-20X1 1/4 PPH 2 719569

6 8308 RIVET, BLIND 3/16 AL, BH #10 48 782117

7 31412-07 | CUP HOLDER, DUAL 12 759871
8 16236-07 | STRAP, CUP HOLDER 12 512029

9 50087-96 | SIDE PANEL, LH (Attach using Items 11, 12 & 13) 1 709062
10* 50088-96 | SIDE PANEL, RH (Attach using Items 11, 12 & 13) 1 709063
11 26538 | SCREW, #10-16X3/4, HWH, TEK 6 719583
12 6716 WASHER, #10, SAE 6 719812
13 1787 SCREW, #14-15X3/4 PPH 2 719540
14 3379408 | DECAL, DASH (Shown on Page 4-10) 1 712084
15 11418-A | GROMMET (Shown on Page 4-10) 1 719523
16 50197-06 | FRONT CONSOLE (Not drilled) 1 759866

* NOT SHOWN

4-9

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

g
g
g
£
g
=




DASH - C6

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

x.ﬂ//:#nFl.”n
:ﬂr. .

4-10



WO SAVIAIBS|RIIUYIDJAD

SHed N0 JedJted / eiquinjo) 4

14

DASH - C6 (Cont.)

4-11



DASH — C6 (Cont.)

ITEM [ CPC PIN DESCRIPTION QTY SEATS P/N
1 | 75061-07 | BDI METER, 48V 1 759842
1A | 75062-07 | BDI METER, 36V 1 759874
2 | 33794-08 | DASH OVERLAY SET -ELECTRIC VEHICLE 1 712084
3 | 43960-07 | DECAL, WARNING/OP INST, ELECT 1 712055
4 | 72000-10 | SWITCH, TOGGLE, ON/OFF 2 760600
5 | 11418-A | GROMMET, 2775 EPDM, 3/16 GROOVE 1 719523
6 | 67790-00 | LIGHT, TURN SIGNAL DASH INDICATOR 2 709111
7 | 7174008 | PLATE, SWITCH RETAINER 1 513254
8 | 71730-01 | DIRECTIONAL KEYSWITCH 1 709040
9 | 71732-06 | POWER KEYSWITCH 1 759706
10 | 7173101 [ KEYSET, UNIV. 2 KEYS W/RING 1 749184
11 | 71767-05 | ASSY, KEY, NON-REMOVABLE, W/COVER 1 719432
12 | 49713-08 | FOAM TAPE, 1/8" T X 1" W X 4.88" L 1 709783
13 | 71426-02 | TURN SIGNAL ASSEMBLY 1 464193
14 | 75033-91A | HOUR METER 10-80 VOLT DC 1 709452
15 | 67791-08 | SYSTEM STATUS LIGHT 1 759932
16 | 56903-10 | ASM, HORN EXTRUSION 1 467347
* | 50635-00 | COLUMN COVER. (Included W/ltem 16) 1 462975 "
* | 71808-00 | HORN SWITCH (Included W/ltem 16) 1 709176 5 g
* 2612-B | SCREW #8-322X1/2 (Included W/ltem 16) 2 719571 s v
* | 7609-W [ NUT 8-32 (Included W/ltem 16) 2 719868 S g
| 53266-95 | DECAL, HORN (Included W/ltem 16) 1 759787 &8
* | 69600-10 | HARNESS, HORN SWITCH (Included W/ltem 16) 1 759836 5T
* | 69001-76A | HORN 12V 1 709089 5 E
* | 69005-00 | WIRE HARNESS UNIV HORN 1 709360 5 g
* | 64219-03 | GLOVE BOX SET, BLACK 1 719152 S
8212 | RIVET #619 (To attach Glove Box) 4 719931 ©
* | 70148-00 | KIT, DELUXE HORN 1 190798U
*NOT SHOWN
3 POSITION POWERSWITCH | 2 POSITION POWERSWITCH | STANDARD KEYS
KEYSET | CPCPIN SIPIN CPC PIN SIPIN CPCPIN | SIP/N
71730-01 709040 71732-06 759706 71731-01 | 749184
B 71730-03B 719297 | 71732-06B 759722 71731-03B | 719301
C 71730-03C 719208 | 71732-06C 759723 71731-03C | 719302
D 71730-03D 719299 | 71732-06D 759724 71731-03D | 719303
E 71730-03E 719300 | 71732-06E 759721 71731-03E | 719304

4-12



TURN SWITCH ASSEMBLY - C6

P/N 71426-02

BLUE WRE
(TO +E OF

i BLACK WIRE
AUDIBLE ALARM) 57

(TO -vE OF
AUDIBLE ALARM)

7 Columbia / ParCar OEM Parts
eviechnicalservices.com

4-13



FRONT HOOD AND COVER - C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50131-96 FRONT HOOD 1 462627
2 91059-96 FRONT COVER, BUMPER 1 709047
3 2551-W SCREW, 1/4-20X1, HHC 1 719564
4 2653-B SCREW, 10-16X3/4 2 719583
5 6703-B WASHER, 1/4 1 719811
6 6716 WASHER, # 10 2 719812
7 7686 NUT, 1/4-20 NYLOCK 1 719879
8 7880 NUT, 1/2-13 HEX 2 719913
9 37084-41 SPR. WASHER 1 729782
* 84205-92A | COLUMBIA DECAL 1 709397
* NOT SHOWN

NOTE: Items 3 & 9 pass through the center hole of Item 1behind the decal.

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

4-14



FRONT WRAPAROUND BUMPER - C6

ITEM | CPCPIN DESCRIPTION QTY SEATS P/N
1 44922-97 | BUMPER, FRONT WRAPAROUND 1 309811
2 4017 SCREW,5/16-18X1, HHCS, G5 2 708085
3 5207-BS | SCREW, 5/16-18X2. PPH 2 719730
4 6000-B WASHER, 5/16 USS/STD 2 719771
5 6417-W | WASHER, .391X1.125X.120 F/W 4 719797
6 7525 NUT, 5/16 GR A, SERRATED FLNG LOCK 4 719864
7 82100-97A | WRAPAROUND BUMPER KIT (Includes ltems 1 — 6) 1 190709V

4-15

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



FRONT DUROBUMPER - C6

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM CPC PIN DESCRIPTION QTY | SEATSPIN
1 91061-96MZ | BRACKET 1 510282
2 43736-06 | SPACER (See Note) 1 511241
3 91010-96MZ | DURO BUMPER 1 709169
4 3787-B SCREW, 1/4-20X3/4” 4 719636
5 5447-BS | SCREW, 5/16-18X2 1/2 (See Note) 2 719749
5A 5449-BS | SCREW 5/16-18X1 1/2 2 719750
6 6417-W WASHER, .391X1.125X.120 F/W 6 719797
7 6703-B WASHER 1/4 4 719811 :
8 7036-B WASHER, LOCK 1/4 4 719834
9 7041-B WASHER, 5/16 SPRING LOCK 2 719838
10 7748-B NUT, 5/16-18 HEX 2 719896
11 89109-06 | KIT, FRONT DUROBUMPER 1 191232U

NOTE: Items 2 and 5 used only with lifted vehicles.

4-16



REAR BUMPER C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 44412-11 BUMPER ALUMINUM 1 513275
1A 91006-03 BUMPER STEEL 1 509017
2 52329-85 WASHER, .375X1.5X.5 F/W, NYL 2 719737
3 5460 SCREW, 5/16-18X3.5, CARR, HD, G5 2 719122
4 6000-B WASHER, 5/16, USS/STD 2 719771
5 7739 NUT, 5/16 NYLOCK 2 719892
* SPECIAL ORDER

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
6 91010-96MZ | DURO BUMPER 1 709169
SCREW, 1/4-20X3/4 (Attaches Item 6 To Item 1, ltem
” 3787-B | 1010 Item 6 & Item 12 to Item 10) 11 719636
WASHER 1/4 (Attaches Item 6 To Item 1, Item 10 to
* _ )
8 6703-B Iltem 6 & Item 12 to Item 10) 11 719811
WASHER LOCK 1/4 (Attaches Item 6 To Item 1 Item
* -
9 7036-B 10 to Item 6 & Item 12 to Item 10) 11 719834
10 68026-04 BRACKET, LICENSE/LIGHT 1 509726EP
11* 50190-86 NUT, JACK #8 (Attaches Item 10 to Item 6) 3 719717
12 68027-04 LIGHT, LICENSE 1 719326
13* 69007-02 HARNESS, LIGHT, LICENSE 1 709823
*NOT SHOWN

4-17

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



HITCHES - C6

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM | CPCPIN DESCRIPTION QTY | SEATS PIN
1 57315-96 | PINDLE HOOK HITCH 1 709833
2* 7812-W NUT, 1/2-20 NYLOK GR A (Used with Item 1) 4 719907
3* 4010 SCREW, 1/2-20x1.5 HHCS G5 (Used with Item 1) 4 729809
4 93778-91A | TOW PLATE 1 304326
5* 4716-W SCREW 3/8-16X1 1/4 HHCS, G5 (Used with Item 4) 2 719694
6" 7778 NUT, 3/8-16 NYLOCK (Used with Item 4) 2 719902 %
7 82065-98 | HITCH BALL, CHROME 1 7/8” 1 719008 g
7A 82064-02 | HITCH BALL, 2” 1 719207

*NOT SHOWN

4-18



SEATBELTS BENCH - C6

WO SAVIAIBS|RIIUYIDJAD

SHed N0 JedJed / eiquinjo)

S3DIAH3S TIINKIIL

18

4



SEATBELTS BENCH - C6 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 75508-99 BRACKET 2 306478
2 75509-99 HINGE 8 709037
3 3775 SCREW, 3/8-16X2 HHC 4 719634
4 4256 SCREW, 7/16-20X1 1/2 HHC 2 719665
5 4713-W SCREW, 3/8-16X3/4 HHC 8 719693
6 4720-B SCREW, 3/8-16X1 3/4 HHC 4 719696
7 6000-B WASHER, 5/16 20 719771
8 6416 WASHER, 3/8 4 719796
9 7755 NUT, 3/8-16 FLANGE, LOCK 8 719899
10 7778 NUT,3/8-16 NYLOCK 8 719902
11 7825 NUT, 7/16-20 NYLOCK 2 719908
12 75504-09 SEAT BELT 48" 4 741359
13 75502-09 SEAT BELT, BUCKLE 4 741361

* SPECIAL ORDER

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

4-20



SEATBELTS BUCKET - C6

WO SAVIAIBS|RIIUYIDJAD

SHed N0 JeDJed / elquin|o) 4

S3DIAH3S TIINKIIL

4-21



SEATBELTS BUCKET - C6 Cont.

ITEM | CPC P/N DESCRIPTION QTY | SEATS PIN
1 75505-08 | SEATBELT BRACKET 1 306478
2 * SEATBELT MOUNT - LH 1 467189
3 * SEATBELT MOUNT - RH 1 467190
4 3775 SCREW, 3/8-16X2 HHCS, G5 2 719634
5 3991 SCREW, 5/16-18X7/8 HHC G5 4 719643
6 4256 SCREW, 7/16-20X1.5 HX HD G5 4 719665
7 4720-B | SCREW, 3/8-16X1 3/4 HHC 2 719696
8 6000-B | WASHER, 5/16 6 719771
9 6416 WASHER FLAT STL 3/8 8 719796
10 6702-B | WASHER FLAT STL 5/16 4 719810
11 7739 NUT, 5/16-18 NYLOCK 4 719892
12 7778 NUT,3/8-16 NYLOCK 4 719902
13 7825 NUT, 7/16-20 NYLOCK 4 719908
14 75504-09 | SEAT BELT 48” BLK 1.3 MOUNT 4 741359
15 75503-09 | ATS BUCKLE W/OFFSET STRAP SEAT BELT 4 760553

* SPECIAL ORDER

4-22

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



SEAT BELTS, REAR FACING SEAT-C6

PUSH HINGES UP

INSTALL CENTER HINGES

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

INSTALL RETRACTORS

4-23



SEAT BELTS, REAR FACING SEAT-C6 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 75508-99 BRACKET 1 306478
2 5845 SPACER 2 510324
3 75509-99 HINGE 2 709037
4 2828-W SCREW, 3/8-16X3 HHC G5 2 719591
5 3775 SCREW, 3/8-16X2 HHC 2 719634
6 4256 SCREW, 7/16-20X1 1/2 HHC 1 719665
7 4713-W SCREW, 3/8-16X3/4 HHC 2 719693
8 6000-B WASHER, 5/16 6 719771
9 6416 WASHER, 3/8 2 719796
10 7755 NUT, 3/8-16 FLANGE, LOCK 4 719899
11 7778 NUT,3/8-16 NYLOCK 2 719902
12 7825 NUT, 7/16-20 NYLOCK 1 719908
13 75504-09 SEAT BELT 48" 2 741359
14 75502-09 SEAT BELT, BUCKLE 2 741361

4-24

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



WHEELS - C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 41016-02 ;I;IeI?nEIZ\;VHL ASSY, 5.7X8 DOT 6-PLY 4 BOLT Uses 4 709363
1A 45010-04 TIRE/WHL ASSY, 175/50R13 CHROME 719334
1B 45251-12 TIRE/WHL ASSY, 165/65R13 514169
2 43152-66 LUG NUT, 1/2-20 TAPERED WHEEL 16 709002
2A 43154-04 LUG NUT, CHROME 16 719332
43740-04 PLTD, SPACER WHEEL 10 GA, 4 HOLE 4 509958PL

4 43606-87 HUB CAP, 8 CHROME & BLACK - TURF 4 709371
4A 43605-87 HUB CAP, 8" GOLD & BLACK - TURF 4 709083
4B 83961-63A | HUB CAP, 8" CHROME BABY MOON TURF 4 709185
4C 40513-04 HUB CAP CHROME CENTER 4 719387
5 41702-09 DECAL PSI 4 712173

4-25

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



7

FRONT HEEL GUARD KIT - C6

,

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50216-90A | GUARD, FRONT HEEL END 4 709039
2 50215-90A | GUARD, FRONT HEEL MIDDLE 709175
3 50220-90 HEEL GUARD KIT (Includes ltems 1 & 2) 1 191025U

4-26

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

8
H
g
H
=
]



SHUTTLE
Parts Manual

Section 5

Electrical Systems

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




MAIN WIRE HARNESS - C6 P/N 70068-07
VEHICLE FRONT

| 1
| ' o SAFETY
801 ' M1 /‘?‘Iz‘ﬁggfa\@ SPLF r- _",@ INTERLOCK
1
P B- _
310 (POS) : I CHARGER
24) HOURMETER ' / — A8 \vrerLock
@M ! Iy
b
AT TE T | o] . ®
165.00 : N 1A ATO
: lo| FUSE
! .
' 8[3¢
12300 —
1
HIGHLOW '
153.00 L C= = SWITCH !
] \
1
CONTROLLER i
S (STATUS !
IND\CATOR) ' 15.00 ﬂ—
1
— CEIE |
| DIRECTION SWITCH !
151.00 ~ ] D 1 28] CONTROLLER "B"
— o POWER 2
30 TR swirey 2 1 1200 REV ALARM (NEG)
o ! — 1
H (1 )i92d) spuL A N E) o S | ) REVALARM (POS)
@ a3 a !
Z2 Q 1
e s ! P, PLUG
a3 m I
BL (4Yizig sPLs8 3 S —— 1/2 WATT 10K OHM
2 S 8.00 %RES\STOR
1
: RECEFTACLE
LAD 1
112.00 9 GIRCUIT CAP !
1
o@m@? SPLC |
1
H ' 6.00—
1
I
: =2
' = \@ 1A ATO FUSE
INCE T |
1
1
N i . MAIN
) | [31] CONTACTOR
LRI - (POS)
REAR VIEW OF DIRECTION M A;\{'\"Ego’ L
SWITCH CONNECTOR (NEG)

VEHICLE REAR

REAR VIEW OF CONTROLLER CONNECTOR

CIRCUIT | WIRE |CIRCUIT | WIRE |CIRCUIT | WIRE |CIRCUIT  WIRE
NO. COLOR | NO. | COLOR| NO. |COLOR| NO. | COLOR
1 RED 1 BLK 21 RED 31 RED
2 GRN 12 WHT 22 YEL 32 RED
3 GRY 13 BLK 22 WHT 33 RED
4 BLK 14 RED 24 WHT 35 GRN
5 BLK 19 BLK 25 WHT 36 RED
6 BLK 16 RED 26 — 37 GRN
7 BLK 17 RED 27 BLK 38 RED
FRONT VIEW OF 8 BLK 18 RED 28 BLK 38 BLK REAR VIEW OF LAD
ENCODER 9 BLK 19 RED 29 BLK 40 GRN gg’g‘;ggg oF PLUG
CONNECTOR 10 GRN 20 RED 30 GRY 4 RED CONNECTOR
47 BLK
48 RED

5-1

Columbia / ParCar OEM Parts

evtechnicalservices.com




MAIN WIRE HARNESS SCHEMATIC - C6 P/N 70068-07

E==a —SEFENIER.
(& D : Ed
—%l
Love=y 1 AT T
48
33
!
ToDC-DC SPLICE A
COMVERTER
HARMESS
-OPTIOMNAL

16 PIN

"% CHARGER IMNTERLOCK CNTRL
19 7 REL&V-INTERNALTO 25 OMNMECTOR 7
(IS = CHARGER e T —
l o SW— 22— 2
1 G —
Lo s - P Blﬂ;——a y ¢
_OPTION AL 1
5
7 - —® ° WA
CHESER e I | Z CONCTS;I:LTOR
: :S:Em% o Hl_%f#_g\{d\riw 8 qp—s—H[ :}_._18_“ SPLICED
L .! o 8 b — REV 2
BATTERY SPLICEC p 10 BUZIFR
PACK A NOTUSED | gpiice ‘ ’—‘ \—.—@—I—‘
N )t L T
/; L;ﬁ _ g HEEE " 7 g
i N ALOG EDI #
T 31 | (SEENOTE 1) i 10K Ohm !:_ b o m | rrowision FoR
' 14 ¥ ;, _|z7e | S4FETYINTERLOCK o
HR METER 15 p - C_g%@ + E
_+oPT\ON.£§L 15 P “_as_$_| e g 8
SPLICEG m
ACCLEIEEEQAR\TOR E Q
24 DEMICE O -!
Lar) s = t
©
. Q &
< B
NEGBATTERY CONTBR_OLER PR — : =
BN v 23
-
C e % 5
CONTACTOR O
ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 75061-07 BDI METER, 48V 1 759842
1A 75062-07 BDI METER, 36V 1 759874 %
2 75033-91A HOUR METER 1 709452 %
3 69900-10 SPEED SWITCH, TOGGLE. 1 760600 -
4 71425-87 DIRECTION SWITCH 1 719432
5 67791-08 LIGHT, LED, GREEN 1 759932
6 71732-06 KEYSWITCH 1 759706
7 70226-07 ACCELERATOR, LINEAR 1 759803
8 CHARGER DELTA Q (See Page 5-14) 1
9 75594-04 FUSE - 1.0 AMP 2 719444
CONTROLLER, SEVCON REGEN HP, 24/-48
10 47895-05A (Programmed 760576) 1 467696
11 71408-96A ALARM, AUDIBLE 1 759831
12 70590-07 RESISTOR, ASSEMBLY 1 759934
13 71455-01A CONTACTOR W/ MTG BRKT - 24 V (SW80) 1 709166
14 70068-07 MAIN HARNESS (See Note) 1 759890

NOTE: For vehicles with a pot box, an adapter is required. See page 5-16.

5-2



12V ELECTRICAL ACCESSORY WIRING - C6 P/N 68870-02

LH FRONT SIGHNAL RHFRONT SIGNAL | REAR VIEW LIGHT 3WITCH

REAR VIEW

LHHEADLIGHT

RH HEADLIGHT
RHDASH SIGMAL

LHDASH SIGNAL

REAR VIEW
SIGNAL FLASHER

8606

_T_

REAR VIEW
SIGNALSWITCH  15AATOFUSE

6.50 26.50 28.00 [ 69.50 71.50
SPLICE 2

@ (]-S') @ RH BRAKELIGHT
OJ [+/
e

DISTRIBUTION

DISTHIEIUT\ON BLOCK MEG

BLOCK POS

o|

"4

REAR VIEW

LICEMSE LIGHT

SPLICE 3]

BRAKE SWITCH
==l
Lt |

‘ I

a1.60

=
S 8(/ 5

a4.50 151.00 152,50 192.00 SPLICES 1400

222.00

LHBRAKE LIGHT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 68900-10 HEADLIGHTS, GLASS (PAIR, RECTANGULAR) 1 467666
2 68499-96 ASSY, FRONT TURN LIGHT 2 467420
3 72000-10 SWITCH, TOGGLE 1 760600
4 67790-00 LIGHT, DASH SIGNAL INDICATOR 2 709111
5 71977-04 FLASHER 1 719366
6 71426-02 ASSY, TURN SWITCH W/GROMMET 1 464193
7* 71412-07 ALARM, AUDIBLE 1 759790
8 74595-01 FUSE, 15 AMP ATO/ATC 2 709255
9* 68020-92 LIGHT, 4” TAIL LAMP ASSY W/PLUG 2 709109

10* 69001-76A HORN 12V (see note) 1 709089
10* 69003-12 HORN 48V 1 760753
*NOT SHOWN

NOTE: Vehicle produced after mid 2012 are equipped with a 48 V horn. If replacing a 12V horn it is recommended
replacing it with a 48V horn. See Horn Harness information page 5-10.

5-3

Columbia / ParCar OEM Parts

evtechnicalservices.com

g




12V ACCESSORY SCHEMATIC -C6

LH HEADUGHT RH HEADUGHT

’ LH TURNEIGNAL R TURNEIGNAL 'r? R

CIRCUIT WIRE
4 4 NO. COLOR
h—25 . 26— 27 2 : =5
13 2 RED
20— ﬁ A 3 RED
18 | SPLICE1 4 RED
l\__sal I\ s YEL
A 6 BLU
L DAz o 7 WHT
— o 5| GRY
_l 10 9 ORG
SPUCE2 2
I\ | A 5 10 GRN
w — A ] 11 GRN
] i 12 RED
— 13 RED
32
i S 14 BLU
14 15 BLU
5 ) O 5(H) 16 BLU
4 17 BLU
— % M
9 Ipt || — s % T
p g & 3 2—I_.:.J_l_7 3H) 20 BLU
‘/ LIGHT BRAXE LIGHT 2(H)

17 e T L o 223 g$
3 smon 2 BLK
l iy > BLK
savoe £ 1) % BLK
I N S 7 M 8(H) 27 BLK
28 BLK
29 BLK
30 BLK
19~ —— = - 31 BLK
| 32 BLK
L 33 BLK
EFLICES I 4 BLK
T—2 d 1(H) WHT
-20 2(H) WHT
22 3(H) WHT
4(H) WHT
S5(H) WHT
LICENSE PLATE " 6(H) BLK

LH TAILLIGHT pesT RHTAILLIGHT (H) HORN HARNESS CIRCUIT

5-4

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
g
g
£
g
=




DC/DC CONVERTER WIRING - C6

TO POWER SWITCH =

|
;36_/
2 3 el
1 DIRECTION

SWITCH

sl

BK R

#7 #6 i i. ii!
R
3 MAIN POWER
" HARNESS
5 Lo] '@
#5 o
-
"
\D

%g
R _
Bk #5 = ( i
E
K & nHlo .
; ‘%
i
%' |
i
-
B

CONTROLLER

BATTERY
SIDE OF 4 <IN
CONTACTOR \ i8
21 N | 4svDC+
[ common
NEGATIVE

A% \ 43 VOLT
] BATTERY

PACK
% |
P

ot

Columbia / ParCar OEM Parts
evtechnicalservices.com

g

5-5



DC/DC CONVERTER WIRING - C6 Cont.

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 70030-06 HARNESS, DC-DC CONVERTER 1 759778
2 71854-06 POWER DISTRIBUTION BLOCK 1 759792
3 74595-01 FUSE, 15 AMP ATO/ATC 1 709255
4 74596-02 FUSE, 10 AMP ATO/ATC 1 709786
5 69642-05 48V TO 12V DC-DC CONVERTER 1 760378
6 71455-01A CONTACTOR & MOUNT BRACKET 24V 1 709166
CONTROLLER, SEVCON RGEN-SEPEX
7 47895-05A | (o med 760576) 1 467696
DC/DC CONVERTER SCHEMATIC - C6
£ E
g 9
48 TO12 WOLT = 9
DC TODC o -3
CONYERTER © o
2 e
< B
-
c
5t
o o
EEVTOM o
[F - T
AT SN BATTENT
12 W ACCESS0R Y NEGAT hVE _ PAHIEEFIAL ML C2H
COMMECTS POWER DIST BLOCK  ®
MEG ;
15 4 7 :
FUSE BLK il U ]
12 W ACCES SORY POSIT IVE 6
CONMECTS TO POWER DIST ™ geg— % ~—®

BLOCK POS

TO48 4
BATTERY  ® BLK
NEGAT IWE
3
RED
ROWVER:
SUNTCH
————
104 r
FUSE le—T ol
43 BATTERY POS 1 3 I I
COMMECTION  ®Rep— ¥ gy r 'T



BACK UP LIGHT WIRING - C6

4G, KEYSWITCH
=, CIRCUIT 30

12V POS
BATTERY

{9}
W 1A ATO FUSE

12V NEG DC-DC

8" CONVERTOR POWER

— DISTRIBUTION
BLOCK POST

12V POS DC-DC

CONVERTOR 10A ATO FUSE
POWER DISTRIBUTION
BLOCKPOST
%)
5§
CIRCUIT WIRE WIRE
NO. DESCRIPTION COLOR GAGE o [¥)
1 12V P05 CONVERTOR TG 10ATUGE NEL B > wn
B TUA FUSE 10 1 JVRELAY [ERM 2L VEL B (T 3
B RELAT TERM 37 TO &FL CE 1 YEL B Q =
I SP_ICE 172 RH EJJ L TERN 2 VEL TR i t
::l‘\ AT SPICE 1T RAE UL TERN | BLK B 8 Q
— E SPLICE 110 F BUL TERW 2 VEL 6 =
7 SPLICZ 210 FEUL TERY | 3 A Qf_U o
. 3 GPLCL 270 12vHC5 CONYERTOR GLK G )
{2 o 12V F0S BAERY | S FLSE 15, TEL B ~ ‘=
. c
(B RELAY TER W 805 TO FE YSWTCH - CIFCUIT 20 GRY B 9 =
11 A FUSE T0 RELAY TERM 25 YVEL 16 Q v
Bl N E 2
h \\(\g\/ ©6 @Ts_ 87 (3\l _3 >
T o @
&)

' — I_ _| ~ T
: E R
—::l\ l—a; - {J T *
Gttt

UNTAPFED BATTERY - AFTER VIN 7C6E4-4ZL0106

g

CIRCUIT WIRE | WIRE
NO. DESCRIPTICN COLCR | GAGE
1 LEV Dt 0 NYERIUR O ILA FUSE YEL 16
4 | {4 2 1IAFLGE TO46Y RELAY SOMTERM YEL 15
|: & — B RELAYNC HORKM SFEM) TERY TO SPLIZE o TEL ]
SPLICE ITORHEU L TERM 2 TEL 15
'\\(-a. B SSLICE2TORHEUL TESMT BLK [
[} SPLICETTULHBUL TERM2 TEL 15
i SPLICE2TOLHB.UL TERM 1 BLK 15
RH BACKUP LIGHT B SPLICE 2 TJ4ENEG CONVERTOR BLK 16
3 46 POS CONTACTOR T FUSE 14 YEL 15
Tu RELAT TER 10 FURSEY LIR 3] GRY 1
11 14 FUSE ~0 FELAY COI TERM <& | YEL 15
4PV RFI A CIPCUT f\'§>

) 3

o

G

~— 48V RELAY

il

LH BACKUF LIGHT

(W)

5-7



BACK UP LIGHT WIRING SCHEMATIC - C6
WITH DC-DC CONVERTER (Battery Tap)

________________________________________________ -
: i'_______'___-_'e-_-_i 1
! | SPLICE 1 :
| : |
| PORTION OF 7 ! :
| MAIN POWER CIRCUIT | ' |
! (REF ONLY) ] J '
| | CONTROLLER@E™ B I
i r-r- : . I
: 1 ¥ | orecTION I |
i 1| 1 swrcH i
I <__.__2______..._l= BATTERY NEG |
: TO CONTROLLER Fls I-R * i
| PINZ o~ Sttty i
! /30 . )
! =3’ rt ——————————— :
| TOCONTROLLER | ® + 12V DC TAP
| PIN3 |
I
e c—— e — e —————————— J 9 TAP IS 12V UP FROM
10 AMP T MAIN NEGATIVE
_EUSE_ l &
1TAMPY 2y
1 il ) 10 FUSE ) (g 1
+ 36 =7a &5 o v
DCDC CONVERTER | = o
POWER DISTRIBUTION LE = 9
] BLOCK {12V DC) v RELAY o ¢
3 (SEE RELAY T o
CIRCUIT DETAIL) C »
T g
a9
8 e
9 =
€ 9
5s
5 c o
7 SPLICE 2 ¥ o
=== |==+=1 =]
b SPLICE 1 12 *
- 1 a8 |
L2000 o 4 y—_
LH BACK UP RH BACK UP
LIGHTS LIGHTS

5-8



BACK UP LIGHT WIRING SCHEMATIC - C6
WITH DC-DC CONVERTER (Non-battery Tap)

........ e —— !
! SPLICE i
‘ 61
PORTION OF 7 '
MAIM POVWER CIRCUIT i | 4
(REF OIMLY) ! '
I |1
|‘1"| : i - +
' T | DIRECTION '
i | 1 SMTCH ! : -
- Zeme— - s ! P
TO CONTROLLER F '-,4' R | 1
PIN 2 S —— o mm oo Tl
7 an : |
P R Ffmmmmmmmma———— 4 1 2P :
TO CONTROLLER ' ti __FEELE__,I |
e ] I MAIN
........................... : 10 I
10 AhiP : C?I_\II%ETOR
o | 1Hd—
[
1 LT | d U ™ i CONTROLER
2 | MNEG BATTERY
1 [[U5[Y ! CABLE
) ‘ == e N
H® bcoc cowerTer : i @
POMER DISTRIBUTION %ﬂ t g
BLOCK (12 WD) : S
- | . v
] i =T S w»
il o w 9
- 434 RELAY o -3
g (SEERELAY e &
- l CIRCUIT DETAIL) S
] e
P
&
. 5 c
! SPLICEZ = g =
£ 8
= >
3 o o
O
bl il | ===
R SPLICE 1 Vet o
b 6 4 g :
LHBACK LIP RH BACK UR g
LIG HT 3 LIGHT 3 g

5-9



HORN HARNESS - C6
P/N 69005-00

[CTRCUIT WIRE | WIRE | WIRE |
NO. DESCRIPTION LENGTH* | cOLOR| GAGE
T BATT POS T0 FUSE 3550 | WHT | 16
P FUSE TO HORN SWITCH SUB 6250 | wWHT | 16
5 HORN SWITCH SUE TO HORN POS 2200 | WHT | 16 HORN NEG
6 BATT NEG TO HORN NEG 98.00 BLK 16 6
—
NEG — |
(SEE NOTE)
v (5
NOTE:
IF USING A 12V HORN, CONNECT 1 & 6 HORN POS
TO THE DISTRIBUTION BLOCK |O
IF USING A 48V HORN, CONNECT 1 & 6 TO
THE BATTERIES EQUIVALENT VOLTAGE E
POS (SEE NOTE
( ) {saaToFUSE

12V ACCESSORY OUTLET HARNESS
P/N 68879-03

10AATO FUSE—. @3
CIRCUIT WIRE WIRE
o No DESCRIPTION cotor | cace

1 BLK 16
2 WHT 16
WHT 168

3

3

12v K
DISTRIBUTION BLOCK '::'\@
POS (SEE NOTE) 12V RECEPTACLE
NOTE:

FOR VEHICLE WITHOUT A
DISTRIBUTION BLOCK CONNECT
TO 12V BATTERY POS & NEG

Columbia / ParCar OEM Parts
evtechnicalservices.com

12v
DISTRIBUTION BLOCK
NEG (SEE NOTE)

ACCESSORY OUTLET HARNESS SCHEMATIC

g

BLK »
TO 12V
RECEFTACLE

WHT ——————————

WHT ol
&
DISTRIBUTION DISTRIBUTION
BLOCK NEGATIVE BLOCK POSITIVE

5-10



WIPER/WASHER HARNESS - C6
P/N 58201-10

CIRCUIT WIRE | WIRE
NO. DESCRIPTION COLOR| GAGE
1 12V POS / FUSE TO SPLICE A NA | NA
2 SPLICE A TO SWITCH POS RED | 16
3 SWITCHPOS TO SWITCH POS RED | 16
4 WIPER SWITCH TO WIPER POS WHT | 16
5 WASHER SWITCH 1O WASHER POS | BLU 6
DISTRIBUTION BLOCK 3 WIPER NEG TO SPLICE B BLK | 76
12V POS 7 SPLICE B 7o WASHERNEG BLK 16
B SPLICE B TO 12V NEG BLK 16 WIPER POS

(8)

] Q 5@ {7) fSPLICE B
, == =
FUSE HOLDER e g

SPLICE A

G

DISTRIBUTION BLOCK
12V NEG

WASHER POS

WASHER NEG SWITCH POS WASHER SWITCH

SWITCH POS WIPER SWITCH

Columbia / ParCar OEM Parts
evtechnicalservices.com

WIPER MOTOR HARNESS - C6
P/N 84118-96

g

CIRCUIT DESCRIPTION WIRE | WIRE

FUSE HOLDER NO. COLOR| GAGE
\ 1 12¢ POS / FUSE TO SPLICE N/A N/A
BUTT SPLICE 2 SPLICE TO WIPER POS WHT 16

DISTRIBUTION BLOCK 3 12¥ NEG TO WIPER NEG BLK 16 WIPER POS

Nl

DISTRIBUTION BLOCK
12V NEG

WIPER NEG



CONTROL PANEL COMPONENTS

ITEM CPC P/N DESCRIPTION QTY | SEATSPIN
1 71020-01 MOUNTING BRKT - PANEL CONTROLLER 1 510394
2 47895-05A (CP(.r)clj\lg'Ir'aRrSrlr_]IéER?GEE;/egON REGEN HP, SEPEX 24/-48 1 467696
3 AXLE, ELECTRIC (See Section 3) 1
4 71408-96A | ALARM, BACK UP 1 759831
5 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 2 719892
6 71455-01A | CONTACTOR W/ MTG BRKT - 24 V (SW80) 1 709166
7 2551-W SCREW,1/4-20X1, HHCS,G5, YWZC 4 719564
8 6703-B WASHER FLAT STL 1/4 SAE - BLK 4 719811
9 7686 NUT 1/4-20 NYLOCK, GA YWZC 4 719879
10 2685-W SCREW, #10-24 X 5/8 HWH TRD ROL 2 719586
11 7624 NUT, #10-24 GR A NM MACH NYLON LOCK 2 719870
12 5211 U-BOLT, #014,2C 1 719734
13 6000-B WASHER, 5/16,USS, STD, F/W BLK MAX 2 719771
14 708616 SCREW, 1/4-20 X 1 1/4" HHCS, G5, YWZC150 3 708616
15 7036-B WASHER, LOCK 1/4 BLACK ZINC 3 719834
16 6703-B WASHER, FLAT STL 1/4 SAE- BLK 3 719811

* NOT SHOWN

5-12

Columbia / ParCar OEM Parts
evtechnicalservices.com

g



CHARGER & BATTERY - C6

USED ONLY WITH 36V

wv)

EE
& 9
20‘!
i
© -3
|
T Q
Y w
& g
- a2
o £
QL v
e o
s 3%
o @
Q

5-13



CHARGER & BATTERY - C6 (Cont.)

ITEM | CPCPIN DESCRIPTION QTY SEATS PIN
1= | 66501-12 | CHARGER, DELTA Q 36V W/LED, STANDARD 1 760743
1A% | 66583-12 | CHARGER, DELTA Q 48V W/LED, STANDARD 1 760742
1B* | 66582-12 | CHARGER, DELTA Q 48V W/LED, AGM 1 467839
2 66437-03 | BRACKET, CHARGER MOUNT, DELTA Q 1 307471
3 £0036.05 (CI:I"\_'C'?\UR(JEISEEACSE)D W/RECEPTACLE ASSY X 467405
an | 66034.02 E/ESEE)\F/)\/T:F?ELE’ POWER INLET (120V) W/ X 209558
4 66493-03 | CHARGER CORD, 6 FT 14/3 WIRE BLACK 1 719264
3787-B | SCREW, HEX HEAD CAP 1/4-20 X 3/4 G5 8 719636
6* 6703-B | WASHER FLAT STL 1/4 SAE UNHARD BLK 8 719811
7 7724-B | NUT 1/4-20 GR A SERRATED FLNG LOCK 5 719887
8 47105-10 | BATTERY TRAY 1 309820
9 | 708859-SW | WASHER,3/8",STD FLAT, STAINLESS 2 708859
10 | 708860-LN | NUT, 3/8-16 NYLOCK 2 708860
11 47711-98A HOLD DOWN, BATTERY 1 709196 A
12 66561-02 | J-HOOK, @2.60 X 13.86 2 708862 5 §
13 66014-03 | BATTERY, 6V, DC, US2200 6/8 719229 Z 3
13A | 66200-10 | BATTERY, 6V DC, SEALED, AGM,GC2 6/8 760586 2 2
13B | 66005-03 | BATTERY, 6V DC, US145 6 719231 5z
*14 | 70099-88 | CABLE, 4GA, 8.75" 5/7 709004 % .:E
15 66385-00 BATTERY TRAY SUPPORT 2 510353 'g §
16 66561-90A ROD, BATTERY HOLD DOWN 1 709059 § 3
17 6256 WASHER, FLT, SS .28X1.375X.06 1 719786
18 7680 NUT, 1/4-20 SS, NYLOCK 1 719876
*19 | 66493-67A | EXTENSION CORD 1 709890
*20 | 66100-10 | EXTENSION CORD 9" W/GFIC 1 760620
21 9951 CR-174 CLIP & RING 1 781989
22%* 66584-12 LED FRONT LABEL 1 760754
23 10043 CABLE TIE 8 719504
24 6085 WASHER, 5/16 LOCK (Used with Item 13A) 12/16 781621
*NOT SHOWN
“*NOTES:

1. See Service Bulletin SB11-004 if replacing a non-led charger.
2. LED & label position will be located adjacent to the charger receptacle

5-14



CHARGER WITH REMOTE LED - C6

TO BATTERY

LED & LABEL POSITION WILL BE LOCATED
ADJACENT TO THE CHARGER AC RECEPTICLE

wv)

EE
g 8
20‘!
i
© -3
|
T Q
Y w
& g
- ¥
o £
Q v
e o
s 3%
o @
Q

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 9951 CR-174 CLIP & RING 1 781989
2 66584-12 | LED FRONT LABEL 1 760754
3 66501-12 | CHARGER, 36V W/LED, STANDARD 1 760743

3A 66583-12 | CHARGER,-48V W/LED, STANDARD 1 760742 y
3B 66582-12 | CHARGER, 48V W/LED, AGM 1 467839 §
4 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558 -
5 66493-03 | CHARGER CORD €’ 1 719264
6 66029-12 | LED 25’ CABLE 1 760817

N/A 20036-05 Q)SSEMBLY, CORD W/ RECEPTACLE (Includes Item 4 & 1 467405

NOTE: SEE SERVICE BULLETIN SB11-004 IF REPLACING A NON-LED CHARGER.

5-15



HARNESS, POT BOX ADAPTER - C6
P/N 71001-10

CIRCUIT WIRE WIRE | WIRE
NO. DESCRIPTION LENGTH *| COLOR | GAGE

1 CONNECTS TO POT LEAD BLACK §.00 BLK 18

2 CONNECTS TQ POT LEAD WHITE 800 GRN 16

3 CONNECTS TO PEDAL SWITCH 8.00 WHT 16

4 CONNECTS TO PEDAL SWITCH 4.00 BLK 10

i

L)

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]

5-16



SHUTTLE
Parts Manual

Section 6

Accessories

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




BATTERY WATERING SYSTEM - C6

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/IN
1 66210-07 | WATERING ASSEMBLY 1 759857
2 66211-07 | PUMP 1 759858

6-1

%)
=t
(T
o
=
L
e}
—
©
Q
=
[
a.
~
o
Q
=
=
(o]
(W]

evtechnicalservices.com




TRUNK - C6

©
VEHICLE FRONT

ITEM | CPC P/N DESCRIPTION QTY | SEATSPIN
N/A | TRUNK BRACKET 2 509944

2 4017 | SCREW, 5/16-18X1 HHCS G8 2 708085
3 50632-03 LOCKABLE TRUNK 1 719328
4 3412 | SCREW, 5/16-18X2 1/2 HHCS G8 4 719613
5 6000-B | WASHER 5/16 8 719771
6 6412 | WASHER, FLT STL .375X1.95X.06 4 719795
7 7739 | NUT, 5/16-18 NYLOCK 6 719892
8 | 50631-06 | KIT, LOCKABLE TRUNK (Contains Items 1 — 7) 1 190708U

6-2

Columbia / ParCar OEM Parts

evtechnicalservices.com

g




CARGO SIDES - C6

4

3
1
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N 5

1 N/A X-BRACE 1 304284 E g
2 85002-93 | SI PANEL 2 304285 % 5
3 N/A RACK BRACE 1 304302 (Li_") .;
4 N/A LUGGAGE RACK DECK ASSEMBLY 1 464711 So §
5* 31067-63 | WASHER, .334X1.64X.70 STL 2 719597 étg _8
6* 4086 SCREW, 5/16-18X3 HHCS G5 2 719654 ~ ‘g
™ 5207-BS | SCREW, 5/16-18X2 PPH 2 719730 g <
8* 5208-B SCREW, 5/16-18X2 1/2 PPH 2 719731 g 'g
9* 5447-BS | SCREW, 5/16-18X2 1/2 CARR G5 2 719749 8 =
10* 6000-B WASHER 5/16 2 719771
11* 7041-B WASHER 5/16 R-SPLIT 6 719838 g
12* 7748-B NUT 5/16-18 FFHEX G5 4 719896 é
13* 85020-93 | KIT, LUGGAGE RACK (includes ltems 1 — 12) 1 191016U s

6-3



AMBER STROBE LIGHT CAB/SUNTOP -C6

CIRCUIT| WIRE | WIRE
NO. |COLOR|GAGE
1 NA NA
10A FUSE 2 WHT | 16
P/N 74596-02 3 BLK 16

191.00

\ 12.00

MAN CONTACTOR STRopEFos
Af VI NI R T
CONTROLL::ERB- 8.00 J\ I——z.so—— S:’ROBENEG
18850 (BLACK)
¥
a v
ITEM CPC P/N DESCRIPTION QTY | SEATS PIN UE_, §
1 | 68029-06 | STROBE LIGHT ASSY 1 467408 2
2* 10043 CABLE TIE 2 719504 (-): 1_91
3 10008 | CABLE TIE 5 3/4” 2 719501 & 2
4* 10020 CABLE TIE MOUNTING BRACKET 2 719503 g _§
5 * HARNESS, LIGHT CAB 1 467409 g g
6* 2339 SCREW, #10-24X3/4, HH 3 719551 g o
7* 7624 NUT, 1/4-20 NYLOCK 3 719870 -
8* 6716 WASHER #10 3 719812
9* 68831-97 KIT, STROBE LIGHT AMBER CAB 1 190937U %




AMBER STROBE LIGHT W/MAST - C6

7
8
10A FUSE CIRCUIT| WIRE | WIRE
PM 74596-02 NO. |COLOR|GAGE wv)
_\ 7 WA | WA + E
62.00 2 WHT 16 ] °
o | e . v
: 300 5 BLK | 16 2 3
[MAIN CONTACTOR 2
POS 100 STROBE POS (RED) wov
-_le/@ S
@"®E | :g g: L_ "I strRoBE NEG (BLACK E =
CONTROLLER B- 8.00 1 100 —=— 100 280 —= L T
58.00 56.50 - =
o B
€ 9
ITEM CPC P/N DESCRIPTION QTY | SEATS P/N § <
1 68029-06 STROBE LIGHT ASSY 1 467408 8 “
2% 10043 CABLE TIE 2 719504
3 5717 PLASTIGUIDE 2 719762 o
4* 7686 NUT, 1/4-20 NYLOCK 2 719879 g
5* 11416 GROMMET 3/8X7/8 1 719522 2
6* 2595 SCREW, #10-24X1, PPH 3 719567
68505-97 LIGHT POLE (Mounts to body with Items 3, 4 & 9) 1 305177
N/A HARNESS, LIGHT MAST 1 464040
9* 3650 SCREW, 1/4-20X3 HHCS G5 2 719627
10* 6703-B WASHER 1/4 4 719811
11* 7624 NUT, 10-24 NYLOCK 3 719870
12 68829-97 KIT, POLE STROBE LIGHT 1 190807U
*NOT SHOWN

6-5



MIRRORS w/SUNTOP - C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 91876-00 SIDE MIRROR, 5" ROUND (Requires Suntop) 2 709437
2 84270-98 | 5 PANEL REAR VIEW MIRROR (Requires Suntop) 1 709408
3* 57111-11 SCREW 5/16-18X1 1/2 HHC G8 (Use with 1 & Bench Seats) 2 781924
4* 6000-B WASHER, 5/16 (Use with 1 & Bench/Bucket Seats) 2 719771
5* 7525 NUT 5/16 SERR. FLNG LOCK (Use with 1 & Bench Seats) 2 719864
6* 4017 SCREW, 5/16-18X1 HHC (Use with 1 & Bucket Seats) 2 708085
7* 7041-B WASHER 5/16 LOCK (Use with 1 & Bucket Seats) 2 719838
8* 51000-10 MOUNTING BRACKET (Use with 2) 1 510334
9* 3787-B SCREW 1/4-20X3/4 HHC(Use with 2) 2 719636
10* 50190-86 NUT, JACK #8(Use with 2) 2 719717
11+ 6703-B WASHER 1/4 (Use with 2) 2 719811
12* 7036-B WASHER, LOCK (Use with 2) 2 719834
13* 64008-10 KIT, SIDE MIRROR, BUCKET (Includes Items 1, 4, 6, & 7) 1 191227V
14* 91874-10 KIT, SIDE MIRROR, BENCH (Includes Items 1, 3, 4, & 5) 1 190926U
15* 84288-98 KIT, 5 PANEL MIRROR (Includes ltems 8 thru 12) 1 190928U

* NOT SHOWN I

ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 11620-98 80" ENCLOSURE W/O REAR FACING SEATS 1 729057
2 11612-96 115" ENCLOSURE W/ REAR FACING SEATS 1 729056

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

g
-4
g
£
g




WINDSHIELDS -C6

s Y 2

I

1 2
3

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 58019-98 WINDSHIELD, HARDCOAT 40” (See Note) 1 709432
1A 58018-98 WINDSHIELD, ACRYLIC 40” (See Note) 1 709422
1B *x WINDSHIELD, HARDCOAT 40” FOR WIPER (See Note) 1 463549
2 58028-98 WINDSHIELD, FOLDING, TINTED (See Note) 1 709359
3 42530-98 BRACKET 1 510343
4* 52330-86 BUMPER 5 719738
5* 8675 RIVET 1 719944
6* 58430-90 SIDE EXTRUSION, 24” (Used with ltems 1 & 1A) 2 739716
7* 58431-90 SIDE EXTRUSION TOP 12” (Used with Items 2 & 2A) 2 739717
8* 58432-96 SIDE EXTRUSION BOTTOM 2” (Used with ltems 2 & 2A) 2 739718

KIT, WINDSHIELD, HARDCOAT 40” (Includes Items 1

* _ ’ ’ ’
9 58038-98 3,4, 5 & 6) (See Note) 1 190794U

" i KIT, WINDOWSHIELD, ACRYLIC 40”(Includes ltems 1A,

10 58020-98 3,4, 5 & 6) (See Note) 1 190793U

KIT, WINDSHIELD, FOLDING, TINTED (Includes Items

* _ ’ ' ’
11 58052-98 2,3, 4, & 5) (See Note) 1 191080U
* NOT SHOWN

** SPECIAL ORDER

NOTE: Items cannot be shipped UPS. Ship via freight or local pickup.

6-7

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




WINDSHIELD WIPER - C6

evtechnicalservices.com

(%)
4=
=
©
o
=
w
O
—
o
&)
-
©
Q.
~
9
o]
€
=
o
Q

10A FUSE TR
P/N 74596-02 \ 2| WHT
3 BLK

|
12V POS U
Vg =

3
12V NEG

144.00

6-8



WINDSHIELD WIPER C6 Cont.

ITEM CPC PIN DESCRIPTION QTY SEATS PIN
1 57974-02 | WIPER BAR 1 307119
2 84118-96 | MOTOR WIPER WIRING HARNESS 1 464578
3 7735-B CROWN NUT, 3/8-16 (Supplied with Item 9) 1 719891
4 5712 WIPER SPACER 1 508993
5 84117-92A | MOTOR MOUNTING BRACKET 1 510271
6 89470-74 | WASHER, NEOPRENE 2 709003
7* 84168-01 | WIPER ARM 1 709268
8* 84169-01 | 18” WIPER BLADE 1 709269
9 84111-92 | WIPER MOTOR 1 709592
10* 10043 CABLE TIES 11 % 9 719504
11 11409 RUBBER GROMMET 1 719520
12 7748-B NUT, HEX, BLK 2 719896
13 11446 RUBBER GROMMET 2 719529
14 2665 SCREW, 10-24X5/8” PH 1 719584
15 2818 SCREW, 5/16-18X1 %’ 4 781924
16 3775 SCREW, 3/8-16X2” HC 1 719634
17 6000-B WASHER, FLAT 5/16” 6 719771
18 6416 WASHER, FLAT 3/8” 2 719796 2 g
19 7041-B LOCK WASHER 5/16” 4 719838 5 ]
20 7220 LOCK WASHER, ITEM # 10 EXTERNAL TOOTH 1 719851 = 9
21 7624 NYLOCK NUT 10-24 1 719870 O -§
22 11416 3/8X7/8 GROMMET 1 719522 53 §
23 N/A BRACKET (Supplied with Item 7) 1 N/A £ T
24 N/A INSTRUCTION SHEET 1 712061 E _E
N/A 84167-01 | KIT, WINDSHIELD WIPER (Includes above items) 1 190809V < §
s 5
* NOT SHOWN S °

g
B

6-9



80” SUNTOP, BENCH - C6

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

6-10



80” SUNTOP, BENCH - C6 Cont.

ITEM CPC PIN DESCRIPTION QTY | SEATSP/N
1 89547-98 80” SUNTOP BIRCH 1 464963
1A 89416-98 80” SUNTOP WHITE 1 467046
2 89406-98 FRONT SUNTOP SUPPORT 2 510333
3 89537-96 SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 4 719643
5 6000-B WASHER, ¥ W, PLAIN 12 719771
6 7739 LOCKNUT. 5/16-18 NYLOK 4 719892
7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696
8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 3768 SCREW, ¥%-20 X 2 1/2 HHC 8 719631
10 6703-B WASHER, ¥ N-PLAIN 40 719811
11 5713 SPACER, .3/8 ID X 27/32 LONG 2 510322
12 7692 NUT, 1/4-20 NYLOCK 20 719882
13 6346 WASHER, NYLON 4 719791
14 11433 PLUG FINISH, 7/8” 4 719526
15*% 89403-96 REAR SUNTOP TUBE SUPPORT (RH) 1 510332
16 89400-96 REAR SUNTOP TUBE SUPPORT (LH) 1 510331
17 5208-B SCREW 5/16-18X2 1/2 4 719731
18 7739 NUT 5/16-18 NYLOCK 8 719892
19 N/A INSTALLATION INSTRUCTIONS 1 712149
20 89412-98 KIT, 80” SUNTOP BIRCH 1 191018U
21 89415-98 KIT, 80” SUNTOP WHITE 1 191019V

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

6-11



115” SUNTOP, BENCH - C6

SEATBACK
FRAME

wv)

EE
£ 9
20‘!
i
© -3
|
T @
2
e B
= o
o B
€ 3
s 3%
o @
Q

6-12



115” SUNTOP, BENCH - C6 Cont.

ITEM CPC PIN DESCRIPTION QTY | SEATSP/N
1 89690-98 SUNTOP 115” 1 465072
2 89406-98 FRONT SUNTOP SUPPORT 2 510333
3 89537-96 SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 4 719643
5 6000-B WASHER, ¥ W, PLAIN 20 719771
6 7739 LOCKNUT. 5/16-18 NYLOK 12 719892
7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696
8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 2872-W SCREW, ¥2-20 X 1 % HEX 12 719593
10 6703-B WASHER, ¥ N-PLAIN 48 719811
11 89463-96 SUPPORT PLATE 6 509212
12 7692 NUT, 1/4-20 NYLOCK 24 719882
13 5208-B SCREW, 8 719731
14* 89403-96 REAR SUNTOP TUBE SUPPORT (RH) 2 510331
15 89400-96 REAR SUNTOP TUBE SUPPORT (LH) 2 510332
16 11433 PLUG FINISH, 7/8” 6 719526
17 6346 WASHER, NYLON 4 719791
18 5713 SPACER, .3/8 ID X 27/32 LONG 4 510322
19 3993 SCREW, 1/4-20X1 1/4 HHC G5 12 719644

N/A 89330-96A | KIT, 115” SUNTOP BENCH 1 191020V

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

6-13



LICENSE PLATE LIGHT & REFLECTORS - C6

/=<

TAIL LIGHT POS
= 0
]
—
— | (S b
-

REAR VIEW

BLU

BLK TAIL LIGHT NEG

LIGHT NEG

(%]

EE
£ 9
EU‘!
(-
(O
|
T @
2 .8
a 3
- a2
o B
=
£

s 3%
o @
(]

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 68027-04 LICENSE LIGHT (See Note 1) 1 719326
1A 69008-19 LICENSE LIGHT (See Note 2) 1 467887 y
2 69007-02 LICENSE LIGHT WIRE HARNESS 1 709823 §

68572-03 FRONT AMBER REFLECTOR 2 3/4X1 3/4 2 719336 g

* 68573-03 REAR RED REFLECTOR 4 5/16X13/16 4 719337
3 68026-04 LICENSE PLATE BRACKET 1 | 509726EP

*NOT SHOWN

** SPECIAL ORDER
NOTE:

1. If replacing this light order Kit 68027-04A, License Plate Light Retrofit
2. Vehicles produced after 8/2012 use this light.

6-14



SUNTOP HEATER - C6

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 65199-11 HEATER 48V 1 467801
2 **69936-15 | HEATER HARNESS ASSEMBLY 48V 1 467803
3 57974-02 WINDSHIELD WIPER BAR 1 307119
4 51150-11 DOME LIGHT MOUNT 1 510315
5 29284-04 MOLDING, BLACK 5.50” 1 719355
6* 10043 CABLE, TIE 6 719504
7 2653-B SCREW, #10X3/4 HWH, TEK 2 719583
8 **57111-11 | SCREW, 5/16-18X1 1/2 2 781924
9 3454-BS SCREW, 1/4-20X1 3/4, HHCS, G5 1 719623
10 6000-B WASHER, 5/16 USS, STD 2 719771
11 **52329-85 | WASHER, .375X1.5X.5 F/W, NYLON 2 719737
12 6703-B WASHER, 1/4 F/W, SAE, STL 2 719811
13 **7041-8 WASHER, 5/16, REG-SPRG, LOCK 2 719838
14 7686 NUT, 1/4-20 NYLOCK 1 719879
*NOT SHOWN **ITEMS NOT USED WITH VEHICLES HAVING WINDSHIELD WIPERS
NOTE:

1. If the toggle switch is in the Fan/Heat position and no heat is occurring, a circuit reset may be needed. On a
heater side panel is a 3/8” hole. Inside is a circuit reset tab. Using a non-conductive device push the tab to reset
the circuit.

2. This heater/harness is not interchangeable with heater/harness installed on vehicles prior to 8/10/2010. Connect
black wire to 48V negative and red wire to 48V positive.

3. If previous heater had a three (3) wire harness, a new two (2) wire harness (ltem 2) is required.

& PIN MOLEX PLUG

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]

20 FUSE

3

45V NEG 48V POS
BLACK WIRE

6-15



COLUMBIAS.

Columbia ParCar Corp.

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 + (800) 222-4653 « Web: www.parcar.com

7 Columbia / ParCar OEM Parts
evtechnicalservices.com






